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1 TEST RESULT CERTIFICATION

Applicant :  SAFETY VISION, LLC

Address . 6100 W SAM HOUSTON PKWY N HOUSTON, TX 77041-5113, UNITED
STATES OF AMERICA

Manufacturer :  SAFETY VISION, LLC

Address . 6100 W SAM HOUSTON PKWY N HOUSTON, TX 77041-5113, UNITED
STATES OF AMERICA

EUT . Mobile Digital Video Recorder

Model Name ©  4816-NVR

Trademark :  SAFETY VISION

Measurement Procedure Used:

APPLICABLE STANDARDS

STANDARD TEST RESULT
FCC 47 CFR Part 15, Subpart E PASS

The above equipment was tested by EMTEK (SHENZHEN) CO., LTD. The test data, data evaluation,
test procedures, and equipment configurations shown in this report were made in accordance with the
procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as described
in this report is in compliance with the requirements of FCC Part 15.407

The test results of this report relate only to the tested sample identified in this report.

Date of Test : Jan. 25, 2021 to Feb. 27, 2021

S
Prepared by:

Sewen Guo /Editor

Reviewer: L‘e X '&\0(

Joe Xia /Supervisor

Approve & Authorized Signer :

Lisa Wang/Manager
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2 EUT TECHNICAL DESCRIPTION

Characteristics Description

Product Mobile Digital Video Recorder
Model Number 4816-NVR

Sample number 1#

>XJUNII-1: 5150MHz-5250MHz Band

Wifi Type KIUNII-3 with 5725MHz-5850MHz Band

[X]802.11a

X]802.11n(20MHz channel bandwidth)
X]802.11n(40MHz channel bandwidth)
X]802.11ac(20MHz channel bandwidth)
X]802.11ac(40MHz channel bandwidth)
X]802.11ac(80MHz channel bandwidth)

WLAN Supported

802.11a:54/48/36/24/18/12/9/6Mbps
Data Rate 802.11n:up to 300 Mbps
802.11ac:up to 867Mbps

XIOFDM with BPSK/QPSK/16QAM/64QAM for 802.11a/n;

Modulation XIOFDM with BPSK/QPSK/16QAM/64QAM/256QAM for 802.11ac;

DJUNII-1: 5150MHz-5250MHz Band

X]5180-5240MHz for 802.11a; X]5190-5230MHz for 802.11n(HT40);
X]5180-5240MHz for 802.11n(HT20); X]5190-5230MHz for 802.11ac(HT40);

X]5180-5240MHz for 802.11ac(HT20); X]5210MHz for 802.11ac(HT80);
Frequency Range

XJUNII-3 with 5725MHz-5850MHz Band

X]5745-5825MHz for 802.11a; X]5755-5795MHz for 802.11n(HT40);
X]5745-5825MHz for 802.11n(HT20); X]5755-5795MHz for 802.11ac(HT40);
X]5745-5825MHz for 802.11ac(HT20); XI5775MHz for 802.11ac(HT80);
TPC Function [] Applicable >XINot Applicable
Antenna Type External Antennna
Antenna Gain 2 dBi
Output Power (Max.)
_ for UNII-1 13.91dBm
Transmit Power A = (Max)
utput Power (Max.
for UNII-3 13.06dBm
Power supply DC 8-36V

Note: for more details, please refer to the User’s manual of the EUT.
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3 SUMMARY OF TEST RESULT

FCC Part Clause Test Parameter Verdict Remark
15.407 (a) 99% , 6dB and 26dB Bandwidth PASS
15.407 (e) '

15.407 (a) Maximum Conducted Output Power PASS
15.407 (a) Peak Power Spectral Density PASS
15.407 (b) Radiated Spurious Emission PASS
15.407(g) Frequency Stability PASS
12‘218; (b)(6) Power Line Conducted Emission PASS
ig:gg;(a) Antenna Application PASS
NOTEZ1: N/A (Not Applicable)

Remark: The test method refers to KDB 789033 and FCC 47 CFR Part 2, Subpart J

RELATED SUBMITTAL(S) / GRANT(S):

This submittal(s) (test report) is intended for FCC ID: 2ANKU-4816-NVR filing to comply with Section
15.407 of the FCC Part 15, Subpart E Rules.

FHEMFERARSROBRAR i AERHRAURSIRAET K6 Mik:Http://www.emtek.com.cn #ff&:cs.rep@emtek.com.cn

EMTEK (Shenzhen) Co., Ltd. Add: Building 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, China Http://www.emtek.com.cn E-mail: cs.rep@emtek.com.cn

Report No. ES210118030W02 Page 5 of 88 Ver. 1.0



4 TEST METHODOLOGY
4.1 GENERAL DESCRIPTION OF APPLIED STANDARDS

According to its specifications, the EUT must comply with the requirements of the following standards:

FCC 47 CFR Part 15, Subpart E
4.2 MEASUREMENT EQUIPMENT USED

4.2.1 Conducted Emission Test Equipment

EMTEK(Y)
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EQUIPMENT MFR MODEL SERIAL LASTCAL. DUE CAL.
TYPE NUMBER NUMBER
Test Receiver Rohde & Schwarz ESCS30 828985/018 05/16/2020 05/15/2021
L.I.S.N. Schwarzbeck NNLK8129 8129203 05/16/2020 05/15/2021
50Q Coaxial Switch Anritsu MP59B M20531 05/16/2020 05/15/2021
Pulse Limiter Rohde & Schwarz ESH3-72 100006 05/16/2020 05/15/2021
Voltage Probe Rohde & Schwarz TK9416 N/A 05/16/2020 05/15/2021
I.S.N Rohde & Schwarz ENY22 1109.9508.02 | 05/16/2020 05/15/2021
4.2.2 Radiated Emission Test Equipment
EQUIPMENT MFR MODEL SERIAL LAST CAL. DUE CAL.
TYPE NUMBER NUMBER
EMI Test Receiver Rohde & Schwarz ESU 1302.6005.26 | 05/16/2020 05/15/2021
Pre-Amplifier HP 8447D 2944A07999 05/16/2020 05/15/2021
Bilog Antenna Schwarzbeck VULB9163 142 05/16/2020 | 05/15/2021
Loop Antenna ARA PLA-1030/B 1029 05/16/2020 05/15/2021
Horn Antenna Schwarzbeck BBHA 9170 | BBHA9170399 | 05/16/2020 05/15/2021
Horn Antenna Schwarzbeck BBHA 9120 D143 05/16/2020 05/15/2021
Cable Schwarzbeck AK9513 ACRX1 05/16/2020 05/15/2021
Cable Rosenberger N/A FP2RX2 05/16/2020 | 05/15/2021
Cable Schwarzbeck AK9513 CRPX1 05/16/2020 05/15/2021
Cable Schwarzbeck AK9513 CRRX2 05/16/2020 05/15/2021
4.2.3 Radio Frequency Test Equipment
EQUIPMENT MFR MODEL SERIAL LASTCAL. DUE CAL.
TYPE NUMBER NUMBER
Spectrum Analyzer Agilent E4407B 88156318 05/16/2020 05/15/2021
Signal Analyzer Agilent N9010A My53470879 05/16/2020 05/15/2021
Power meter Anritsu ML2495A 0824006 05/16/2020 05/15/2021
Power sensor Anritsu MA2411B 0738172 05/16/2020 05/15/2021
Temperature & YINHE SDHO0525F 2003003 05/16/2020 | 05/15/2021
Humidity Chamber
Remark: Each piece of equipment is scheduled for calibration once a year.
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4.3 DESCRIPTION OF TEST MODES

The EUT has been tested under its typical operating condition.
The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner which intends to maximize its emission
characteristics in a continuous normal application.
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The Transmitter was operated in the normal operating mode. The TX frequency was fixed which was for

the purpose of the measurements.

Test of channel included the lowest and middle and highest frequency to perform the test, then record on

this report.

Pre-defined engineering program for regulatory testing used to control the EUT for staying in continuous

transmitting and receiving mode is programmed.
DXIWifi 5G with U-NII - 1

Frequency and Channel list for 802.11a/n (HT20)/802.11ac (HT20):

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 44 5220
40 5200 48 5240
Frequency and Channel list for 802.11n (HT40)/ 802.11ac (HT40):
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
38 5190
46 5230
Frequency and Channel list for 802.11ac Wave?2 (HT80):
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
42 5210

Test Frequency and Channel for 802.11a/n (HT20)/802.11ac (HT20):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 48 5240

Test Frequency and channel for 802.11n (HT40)/ 802.11ac (HT40):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
38 5190 N/A N/A 46 5230

Test Frequency and channel for 802.11ac Wave2 (HT80):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel Channel Channel
(MHz) (MH2) (MHz)
42 5210 N/A N/A N/A N/A
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X wifi 5G with U-NII -3
Frequency and Channel list for 802.11a/n (HT20)/802.11ac (HT20):

Frequency Frequency Frequency
Channel (MH2) Channel (MHZ) Channel (MH2)
149 5745 157 5785 165 5825
153 5765 161 5805
Frequency and Channel list for 802.11n (HT40)/ 802.11ac (HT40):
Frequency Frequency Frequency
Channel (MH2) Channel (MHZ) Channel (MH2)
151 5755
159 5795
Frequency and Channel list for 802.11ac (HT80):
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
155 5775
Test Frequency and Channel for 802.11a/n (HT20)/802.11ac (HT20):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
149 5745 157 5785 165 5825

Test Frequency and channel for 802.11n (HT40)/ 802.11ac (HT40):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
151 5755 N/A N/A 159 5795

Test Frequency and channel for 802.11ac (HT80):

Lowest Frequency

Middle Frequency

Highest Frequency

Report No. ES210118030W02
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Frequency Frequency Frequency
Channel Channel Channel
(MH2z) (MH2) (MH2z)
155 5775
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5 FACILITIES AND ACCREDITATIONS
5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

Building 69, Majialong Industry Zone District, Nanshan District, Shenzhen, China
The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.10 and
CISPR Publication 22.

5.2 LABORATORY ACCREDITATIONS AND LISTINGS
Site Description
EMC Lab. . Accredited by CNAS
The Certificate Registration Number is L2291.
The Laboratory has been assessed and proved to be in compliance with
CNAS-CLO1 (identical to ISO/IEC 17025:2017)

Accredited by FCC
Designation Number: CN1204
Test Firm Registration Number: 882943

Accredited by A2LA
The Certificate Number is 4321.01.

Accredited by Industry Canada
The Conformity Assessment Body Identifier is CNO0O08

Name of Firm . EMTEK (SHENZHEN) CO., LTD.
Site Location : Building 69, Majialong Industry Zone, Nanshan District, Shenzhen,
Guangdong, China
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6 TEST SYSTEM UNCERTAINTY

The following measurement uncertainty levels have been estimated for tests performed on the
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apparatus:
Parameter Uncertainty
Radio Frequency +1x107-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity +3%
Measurement Uncertainty for a level of Confidence of 95%
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7 SETUP OF EQUIPMENT UNDER TEST
7.1 RADIO FREQUENCY TEST SETUP

The WLAN component’s antenna ports(s) of the EUT are connected to the measurement instrument per
an appropriate attenuator. The EUT is controlled by PC/software to emit the specified signals for the
purpose of measurements.

Measurement
Instrument

EUT Attenuator

7.2 RADIO FREQUENCY TEST SETUP

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the
standards: ANSI C63.10. The test distance is 3m.The setup is according to the requirements in Section
13.1.4.1 of ANSI C63.10-2013 and CAN/CSA-CEI/IEC CISPR 22.

Below 30MHz:

The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the
antenna (loop antenna). The Antenna should be positioned with its plane vertical at the specified
distance from the EUT and rotated about its vertical axis for maximum response at each azimuth about
the EUT. The center of the loop shall be 1 m above the ground. For certain applications, the loop
antenna plane may also need to be positioned horizontally at the specified distance from the EUT.

Above 30MHz:

The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and
turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable is
0° to 360°, and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

Above 1GHz:

(Note: the FCC’s permission to use 1.5m as an alternative per TCBC Conf call of Dec. 2, 2014.)

The EUT is placed on a turntable 1.5 meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and
turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable is
0° to 360°, and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

(a) Radiated Emission Test Set-Up, Frequency Below 30MHz

Turntable . 3m ,
EUT
Test
0.8m .
Receiver
Ground Plane : Coaxial Cable
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(b) Radiated Emission Test Set-Up, Frequency Below 1000MHz
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- 3m e
Turntable
& EUT
Test 1
. 0.8m
Receiver

1m to 4m

Ground Plane >

Coaxial Cable:

(c

~—

Radiated Emission Test Set-Up, Frequency above 1000MHz

————
D> M &
A\
Turntable 4m
| I
A
EUT :
v Ol |
7 3
1.5m
1.5m A Test
Y 1 lAmplifier || Receiver
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7.3 CONDUCTED EMISSION TEST SETUP

The mains cable of the EUT (maybe per AC/DC Adapter) must be connected to LISN. The LISN shall be
placed 0.8 m from the boundary of EUT and bonded to a ground reference plane for LISN mounted on
top of the ground reference plane. This distance is between the closest points of the LISN and the EUT.
All other units of the EUT and associated equipment shall be at least 0.8m from the LISN.

Ground connections, where required for safety purposes, shall be connected to the reference ground
point of the LISN and, where not otherwise provided or specified by the manufacturer, shall be of same
length as the mains cable and run parallel to the mains connection at a separation distance of not more
than 0.1 m.

According to the requirements in Section 13.1.4.1 of ANSI C63.10-2013 Conducted emissions from the
EUT measured in the frequency range between 0.15 MHz and 30 MHz using CISPR Quasi-Peak and
average detector mode.

Reference
/Ground
Reference
. Auxiliar Ground
EMI Receiver EUT || ary
Equipment
/ T 00
LISN 74 Soim LISN
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DC Source

7.5 SUPPORT EQUIPMENT

EUT Cable List and Details

Cable Description Length (m) Shielded/Unshielded With / Without Ferrite
/ / / /
Auxiliary Cable List and Details
Cable Description Length (m) Shielded/Unshielded With / Without Ferrite
/ / / /
Auxiliary Equipment List and Details
Description Manufacturer Model Serial Number
LXTECOCO76643158
Notebook acer ZR1 379500
Notes:

1.All the equipment/cables were placed in the worst-case configuration to maximize the emission

during the test.

2.Grounding was established in accordance with the manufacturer’s requirements and conditions for

the intended use.
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8 TEST REQUIREMENTS
8.1 BANDWIDTH MEASUREMENT

8.1.1 Applicable Standard

According to FCC Part 15.407(a)(1) for UNII Band |

According to FCC Part 15.407(a)(2) for UNII Band II-A and UNII Band 1I-C
According to FCC Part 15.407(a)(3) for UNII Band IlI

According to FCC Part 15.407(e) for UNII Band 1l

According to 789033 D02 Section 11(C)

According to 789033 D02 Section II(D)

8.1.2 Conformance Limit

(1) For the band 5.15-5.25 GHz.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is
the 26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi
are used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antennas with directional gain greater than 6 dBi
without any corresponding reduction in transmitter conducted power. Fixed, point-to-point operations
exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple collocated
transmitters transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations.

(e) Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500
kHz.

8.1.3 Test Configuration

Test according to clause 6.1 radio frequency test setup

8.1.4 Test Procedure
According to 789033 D02 v02r01 section C&D, the following is the measurement procedure.

1. Emission Bandwidth (EBW)

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.

RUEMRERARSROBRAT ik F1

EMTEK (Shenzhen) Co., Ltd. Add: Building 69, Majialong Ir

it Rik:Http://www.emtek.com.cn #fF:cs.rep@emtek.com.cn

y Zone, Nanshan District, Shenzhen, Guangdong, China Http://www.emtek.com.cn E-mail: cs.rep@emtek.com.cn

Report No. ES210118030W02 Page 15 of 88 Ver.1.0



EMTEK(Y)

Access to the World

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed
until the RBW/EBW ratio is approximately 1%.

2. Minimum Emission Bandwidth for the band 5.725-5.85 GHz

Section 15.407(e) specifies the minimum 6 dB emission bandwidth of at least 500 KHz for the band
5.715-5.85 GHz. The following procedure shall be used for measuring this bandwidth:

a) Set RBW =100 kHz.

b) Set the video bandwidth (VBW) = 3 X RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with
the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to
the maximum level measured in the fundamental emission.

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver may

be employed if it implements the functionality described above.

D. 99 Percent Occupied Bandwidth

The 99-percent occupied bandwidth is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers are each equal to 0.5 % of the total mean power of the given
emission. Measurement of the 99-percent occupied bandwidth is required only as a condition for using
the optional band-edge measurement techniques described in section 11.G.3.d). Measurements of
99-percent occupied bandwidth may also optionally be used in lieu of the EBW to 789033 D02 v01r02
General UNII Test Procedures New Rules vO1 define the minimum frequency range over which the
spectrum is integrated when measuring maximum conducted output power as described in section II.E.
However, the EBW must be measured to determine bandwidth dependent limits on maximum conducted
output power in accordance with 15.407(a).

The following procedure shall be used for measuring (99 %) power bandwidth:

1. Set center frequency to the nominal EUT channel center frequency.

2. Set span = 1.5 times to 5.0 times the OBW.

3. Set RBW =1 % to 5 % of the OBW

4.SetVBW = 3 « RBW

5. Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall be
used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered
and directly summed in power units. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as
the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is
recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two
frequencies.
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8.1.5 Test Results
5150-5250MHz

Test Channel 26dB =L
Test Mode MHz Bandwidth Bandwidth Verdict
MHz MHz
CH36 5180 21.96 16.886 Pass
802.11a CH40 5200 23.69 16.955 Pass
CH48 5240 21.95 16.918 Pass
CH36 5180 27.33 17.903 Pass
802.11n-HT20 CH40 5200 21.86 17.896 Pass
CH48 5240 25.43 17.902 Pass
CH36 5180 22.55 17.843 Pass
802.11ac(HT20) CH40 5200 22.23 17.810 Pass
CH48 5240 23.48 17.844 Pass
CH38 5190 62.02 36.649 Pass
802.11n-HT40
CH46 5230 70.11 37.188 Pass
CH38 5190 65.10 36.778 Pass
802.11ac(HT40)
CH46 5230 73.89 37.172 Pass
802.11ac(HT80) CH42 5210 136.0 76.664 Pass
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99% Occupied Bandwidth U-NII - 1
Test Model 802.11a Frequency(MHz) 5180
BE Agilent Spectrum Analyzer - Occupied BW =
i L RF 500 AC | SENSE:INT] | ALIGN AUTO  |06:48:32 PM Feb 08, 2021
Span 40.000 MHz Center Freq: 5.180000000 GHz Radio Std: None Detector
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 20 dB Radio Device: BTS
Auto
Ref Offset 13.5 dB
1Lu dBidiv Ref 20.00 dBm || |
Normal
Jissssasaas e |
Average
(RMS)
e |
Peak
]
#Res BW 300 kHz Sample
Occupied Bandwidth Total Power 21.3 dBm |
16.886 MHz :
Negative Peak
Transmit Freq Error 38.351 kHz OBW Power
x dB Bandwidth 21.96 MHz xdB -26.00 dB -\
99% Occupied Bandwidth U-NII - 1
Test Model 802.11a Frequency(MHz) 5200
|

B Agilent Spectrum Analyzer - Occupied BW =R ===
i L RF 50Q AC | SENSE:INT] | ALIGN AUTO  [06:49:24 PM Feb 08, 2021
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
[vu] Trig: Free Run Avg|Hold:>10/10
#HFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 135 dB
1LU dBidiv Ref 20.00 dBm

CenterFreq
5.200000000 GHz

CF Step
#Res BW 300 kHz #VBW 1 MHz 4.000000 MHz

Auto Man

Occupied Bandwidth Total Power 21.0 dBm

16.955 MHz Freq Offset
Transmit Freq Error 13.615 kHz OBW Power 99.00 % B

x dB Bandwidth 23.69 MHz xdB -26.00 dB
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99% Occupied Bandwidth U-NII - 1
Test Model 802.11a Frequency(MHz) 5240
BE Agilent Spectrum Analyzer - Occupied BW =

L RF

Center Freq 5.240000000 GHz

e
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

16.918 MHz

50.648 kHz
21.95 MHz

Transmit Freq Error
x dB Bandwidth

— ) Trig: FreeRun

| SENSE:INT] | ALIGN AUTO
Center Freq: 5.240000000 GHz
Avg[Hold:>10/10

| 06:49:48 PM Feb 08, 2021
Radio $td: None

Frequency

#Atten: 20 dB Radio Device: BTS

CenterFreq
5240000000 GHz

#VBW 1 MHz

Total Power 21.3 dBm

Freq Offset

OBW Power Ok

x dB

99.00 %
-26.00 dB

99% Occupied Bandwidth
Test Model 802.11n-HT20

U-NII - 1

Frequency(MHz) 5180

BN Agilent Spectrum Analyzer - Occupied BW

=R

g L
Center Fre

e
#IFGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

| SENSE:INT| |
Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 20 dB

ALIGN AUTO | 06:51:28 PM Feb 08, 2021

Radio Std: None

Frequency

Radio Device: BTS

#VBW 1 MHz

Total Power 20.3 dBm

17.903 MHz

Transmit Freq Error
x dB Bandwidth

58.537 kHz
27.33 MHz

OBW Power
x dB

99.00 %
-26.00 dB
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99% Occupied Bandwidth
Test Model 802.11n-HT20
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U-NII - 1

Frequency(MHz) 5200

BE Agilent Spectrum Analyzer - Occupied BW

S

L RF

Center Freq 5.200000000 GHz

e
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

17.896 MHz

45.237 kHz
21.86 MHz

Transmit Freq Error
x dB Bandwidth

— ) Trig: FreeRun

| SENSE:INT] ALIGN AUTO
Center Freq: 5.200000000 GHz

Avg|Hold:>10/10

| 06:52:03 PM Feb 08, 2021
Radio $td: None

Frequency

#Atten: 20 dB Radio Device: BTS

CenterFreq
5200000000 GHz

#VBW 1 MHz

Total Power 20.9 dBm

Freq Offset

OBW Power Ok

x dB

99.00 %
-26.00 dB

99% Occupied Bandwidth
Test Model 802.11n-HT20

U-NII - 1

Frequency(MHz) 5240

BN Agilent Spectrum Analyzer - Occupied BW

=R

g L
Center Fre

e
#IFGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

| SENSE:INT| |
Center Freq: 5.240000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 20 dB

ALIGN AUTO | 06:52:33 PM Feb 08, 2021

Radio Std: None

Frequency

Radio Device: BTS

#VBW 1 MHz

Total Power 21.5 dBm

17.902 MHz

Transmit Freq Error
x dB Bandwidth

45.012 kHz
25.43 MHz

OBW Power
x dB

99.00 %
-26.00 dB
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99% Occupied Bandwidth
Test Model  802.11ac(HT20)

U-NII - 1

Frequency(MHZz) 5180

| SENSE:INT] |

ALIGN AUTO [ 06:54:12 PM Feb 08, 2021

Frequency

Center Freq: 5.180000000 GHz
i, 1Trig: FreeRun
-+

#IFGain:Low

Radio Std: None
Avg|Hold:>10/10

#Atten: 20 dB Radio Device: BTS

Ref Offset 13.5 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

17.843 MHz

111.53 kHz
22.55 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq
5.180000000 GHz

#VBW 1 MHz 4.000000 MHz

Auto Man

Freq Offset
0 Hz

Total Power 20.5 dBm

OBW Power
x dB

99.00 %
-26.00 dB

99% Occupied Bandwidth U-NII - 1
Test Model  802.11ac(HT20) Frequency(MHZz) 5200
[N Agilent Spectrum Analyzer - Occupied BW =R
i L RF 50Q AC | SENSE:INT] | ALIGN AUTO  [06:54:46 PM Feb 08, 2021
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency

(
#IFGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

17.810 MHz

48.080 kHz
22.23 MHz

Transmit Freq Error
x dB Bandwidth

=) Trig: Free Run
#Atten: 20 dB

Avg|Hold:>10/10
Radio Device: BTS

CenterFreq
5.200000000 GHz

CF Step
4.000000 MHz
Man

#VBW 1 MHz

Auto

Freq Offset
0Hz

Total Power 20.9 dBm

OBW Power
xdB

99.00 %
-26.00 dB
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99% Occupied Bandwidth
Test Model  802.11ac(HT20)

U-NII - 1

Frequency(MHZz) 5240

BE Agilent Spectrum Analyzer - Occupied BW

=N

RF 00 AC

( L 50 ¢
Center Freq 5.240000000 GHz

L
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

10 dBidiv
L

#Res BW 300 kHz

Occupied Bandwidth

| SENSE:INT] | ALIGN AUTO _ [06:55:14 PM Feb 08, 2021

— ) Trig: FreeRun

Center Freq: 5.240000000 GHz Radio $td: None Frequency
Avg|Hold:>10/10

#Atten: 20 dB Radio Device: BTS

CenterFreq
5240000000 GHz

#BW 1 MHz 4000000 MHz

Total Power 21.5 dBm

17.844 MHz

Transmit Freq Error
x dB Bandwidth

85.581 kHz
23.48 MHz

99.00 %
-26.00 dB

OBW Power
x dB

99% Occupied Bandwidth
Test Model 802.11n-HT40

U-NII - 1
Frequency(MHz)

BN Agilent Spectrum Analyzer - Occupied BW
J RF 500 AC

L
VBW 2.0000 MHz

(
#IFGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 510 kHz

Occupied Bandwidth

=) Trig: Free Run
#Atten: 20 dB

‘EIE:STE] PMFeb 08, 2021

| SENSE:INT] | ALIGN AUTO
Radio Std: None

Center Freq: 5.190000000 GHz
Avg|Hold:>10/10

Radio Device: BTS

Filter Type’
Gaussian

#VBW 2 MHz

Total Power 22.6 dBm

36.649 MHz

Transmit Freq Error
x dB Bandwidth

151.76 kHz
62.02 MHz

99.00 %
-26.00 dB

OBW Power
xdB
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99% Occupied Bandwidth U-NII - 1
Test Model 802.11n-HT40 Frequency(MHz) 5230
B Agilent Spectrum Analyzer - Occupied BW =
(l L RF 50 Q AC \ SENSE:INT\ ALIGN AUTO \DE:SE:DB PMFeb 08, 2021
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None Frequency
Avg|Hold:>10/10

i
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

10 dBidiv
L

#Res BW 510 kHz

Occupied Bandwidth

)
" #Atten: 20 dB

Trig: Free Run
Radio Device: BTS

CenterFreq
5230000000 GHz

#VBW 2 MHz

Total Power 23.3 dBm

37.188 MHz

Transmit Freq Error
x dB Bandwidth

298.50 kHz
70.11 MHz

99.00 %
-26.00 dB

OBW Power
x dB

99% Occupied Bandwidth U-NII - 1
Test Model  802.11ac(HT40) Frequency(MHZz) 5190
B Agilent Spectrum Analyzer - Occupied BW =R ==
i L RF 500 AC | SENSE:INT] | ALIGN AUTO  [06:59:25 PM Feb 08, 2021
Center Freq 5.190000000 GHz Center Freq: 5180000000 GHz Radio Std: None Frequency
G Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 13.5 dB
Ref 20.00 dBm
CenterFreq
5.190000000 GHz
CF Ste
#VBW 2 MHz 8000000 MH':
Occupied Bandwidth Total Power 23.0 dBm
36.778 MHz
Transmit Freq Error 206.55 kHz OBW Power 99.00 %
x dB Bandwidth 65.10 MHz xdB -26.00 dB
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99% Occupied Bandwidth
Test Model  802.11ac(HT40)

U-NII - 1

Frequency(MHZz) 5230

=N

BE Agilent Spectrum Analyzer - Occupied BW
( RF 0Q AC

L 50 ¢
Center Freq 5.230000000 GHz

L
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

10 dBidiv
L

#Res BW 510 kHz

Occupied Bandwidth

37172 MHz

352.79 kHz
73.89 MHz

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] ALIGN AUTO _[07:00:04 PM Feb 08, 2021

— ) Trig: FreeRun

Radio Std: None Frequency

Center Freq: 5.230000000 GHz
Avg|Hold:>10/10

#Atten: 20 dB Radio Device: BTS

CenterFreq
5230000000 GHz

#BW 2 MHz 8.000000 MHz

Auto Man

Freq Offset
0 Hz

Total Power 23.7 dBm

99.00 %
-26.00 dB

OBW Power
x dB

99% Occupied&26dB Emission Bandwidth

Test Model 802.11ac 80

U-NII - 1

Frequency(MHZz) 5210

BN Agilent Spectrum Analyzer - Occupied BW
J RF 500 AC

L
VBW 3.0000 MHz

(
#IFGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

Occupied Bandwidth

76.664 MHz
593.01 kHz
136.0 MHz

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] | ALIGN AUTO  [11:59:49 AM Feb 09, 2021

=) Trig: Free Run
#Atten: 20 dB

TracelDetector

Center Freq: 5.210000000 GHz Radio Std: None

Avg|Hold:>10/10
Radio Device: BTS

Clear Write

#VBW 3 MHz

Total Power 25.0 dBm

99.00 %
-26.00 dB

OBW Power
xdB
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6dB 99% —
Test Mode Tes‘ﬁn‘;‘””e' Bandwidth Bandwidth Lk'ﬂz't
MHz MHz
CH149 | 5745 16.35 16.793 >500
802.11a CH157 | 5785 16.34 16.732 >500
CH165 | 5825 16.35 16.838 >500
CH149 | 5745 17.13 17.795 >500
802.11n-HT20 | CH157 | 5785 17.29 17.771 >500
CH165 | 5825 17.09 17.774 >500
CH149 | 5745 17.10 17.898 >500
802.11ac(HT20) | CH157 | 5785 16.70 17.780 >500
CH165 | 5825 17.35 17.887 >500
CH151 | 5755 35.36 36.470 >500
802.11n-HT40
CH159 | 5795 3553 36.496 >500
CH151 | 5755 35.42 36.581 >500
802.11ac(HT40)
CH159 | 5795 35.45 36.543 >500
802.11ac(HT80) | CH155 | 5775 75.37 75.798 >500
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99% Occupied Bandwidth U-NII - 3
Test Model 802.11a Frequency(MHz) 5745
BE Agilent Spectrum Analyzer - Occupied BW =

L RF

Center Freq 5.745000000 GHz

e
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

16.793 MHz

36.273 kHz
21.15 MHz

Transmit Freq Error
x dB Bandwidth

— ) Trig: FreeRun

| SENSE:INT] ALIGN AUTO
Center Freq: 5.745000000 GHz

Avg|Hold:>10/10

| 06:50:13 PM Feb 08, 2021
Radio $td: None

Frequency

#Atten: 20 dB Radio Device: BTS

CenterFreq
5.745000000 GHz

#VBW 1 MHz

Total Power 20.5 dBm

Freq Offset

OBW Power Ok

x dB

99.00 %
-26.00 dB

MsG E STATUS

99% Occupied Bandwidth
Test Model 802.11a

U-NII - 3

Frequency(MHz) 5785

BN Agilent Spectrum Analyzer - Occupied BW

Lo | o s

d L
Center Fre

G
#|IFGain:Low

Ref Offset 135 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

16.732 MHz

27.999 kHz
20.80 MHz

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |
Center Freq: 5.785000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 20 dB

ALIGN AUTO ‘DE:SD‘W PMFeb 08, 2021

Radio Std: None

Frequency

Radio Device: BTS

#VBW 1 MHz

Total Power 20.5 dBm

Freq Offset
99.00 % O Hz
-26.00 dB

OBW Power
xdB
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99% Occupied Bandwidth U-NII - 3
Test Model 802.11a Frequency(MHz) 5825
BE Agilent Spectrum Analyzer - Occupied BW =

L RF

Center Freq 5.825000000 GHz

e
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

| SENSE:INT] ALIGN AUTO _ [06:51:04 PM Feb 08, 2021

Center Freq: 5.825000000 GHz
— ) Trig: FreeRun
#Atten: 20 dB

16.838 MHz

Transmit Freq Error
x dB Bandwidth

63.293 kHz
21.45 MHz

Radio Std: None Frequency

Avg|Hold:>10/10
Radio Device: BTS

CenterFreq
5.825000000 GHz

#VBW 1 MHz

Total Power 19.7 dBm

Freq Offset

OBW Power Ok

x dB

99.00 %
-26.00 dB

99% Occupied Bandwidth U-NII - 3
Test Model 802.11n-HT20 Frequency(MHz) 5745
BN Agilent Spectrum Analyzer - Occupied BW =R

RF 500 AC

(| E 50 Q
Center Freq 5.745000000 GHz

e
#IFGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

| SENSE:INT| | ALIGN AUTO | 06:52:59 PM Feb 08, 2021

Center Freq: 5.745000000 GHz
. Trig: FreeRun
#Atten: 20 dB

17.795 MHz

Transmit Freq Error
x dB Bandwidth

14.423 kHz
21.53 MHz

Radio Std: None Frequency

Avg|Hold:>10/10
Radio Device: BTS

#VBW 1 MHz CRSter

Total Power 20.6 dBm

OBW Power
x dB

99.00 %
-26.00 dB
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99% Occupied Bandwidth
Test Model 802.11n-HT20

EMTEK(®)

Access to the

World

U-NII - 3

Frequency(MHz) 5785

BE Agilent Spectrum Analyzer - Occupied BW

S

L RF

Center Freq 5.785000000 GHz

e
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

17.771 MHz

5.753 kHz
21.68 MHz

Transmit Freq Error
x dB Bandwidth

— ) Trig: FreeRun

| SENSE:INT] ALIGN AUTO
Center Freq: 5.785000000 GHz

Avg|Hold:>10/10

| 06:53:21 PM Feb 08, 2021
Radio $td: None

Frequency

#Atten: 20 dB Radio Device: BTS

CenterFreq
5.785000000 GHz

#VBW 1 MHz

Total Power 20.7 dBm

Freq Offset

OBW Power Ok

x dB

99.00 %
-26.00 dB

99% Occupied Bandwidth
Test Model 802.11n-HT20

U-NII - 3

Frequency(MHz) 5825

BN Agilent Spectrum Analyzer - Occupied BW

=R

g L
Center Fre

e
#IFGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth

| SENSE:INT| |
Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 20 dB

ALIGN AUTO | 06:53:44 PM Feb 08, 2021

Radio Std: None

Frequency

Radio Device: BTS

#VBW 1 MHz

Total Power 19.7 dBm

17.774 MHz

Transmit Freq Error
x dB Bandwidth

73.673 kHz
21.87 MHz

OBW Power
x dB

99.00 %
-26.00 dB
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EMTEK (Shenzhen) Co., Ltd
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99% Occupied Bandwidth U-NII - 3
Test Model  802.11ac(HT20) Frequency(MHZz) 5745
BE Agilent Spectrum Analyzer - Occupied BW =

L RF

| SENSE:INT] ALIGN AUTO | 06:55:44 PM Feb 08, 2021

Center Freq 5.745000000 GHz

e
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth
17.898 MHz

-12.056 kHz
21.79 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
— ) Trig: FreeRun
#Atten: 20 dB

Radio Std: None Frequency

Avg|Hold:>10/10
Radio Device: BTS

CenterFreq
5.745000000 GHz

#VBW 1 MHz

Total Power 20.7 dBm

Freq Offset
99.00 % 0Hz
-26.00 dB

OBW Power
x dB

99% Occupied Bandwidth U-NII - 3
Test Model 802.11ac(HT20) Frequency(MHZz) 5785
BE Agilent Spectrum Analyzer - Occupied BW =

RF

| SENSE:INT] ALIGN AUTO _ [06:56:13 PM Feb 08, 2021

( L 50 Q
Center Freq 5.785000000 GHz

e
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 300 kHz

Occupied Bandwidth
17.780 MHz

25.902 kHz
21.97 MHz

Transmit Freq Error
x dB Bandwidth

[
Center Freq: 5.785000000 GHz
— ) Trig: FreeRun
#Atten: 20 dB

Radio Std: None Frequency

Avg|Hold:>10/10
Radio Device: BTS

CenterFreq
5.785000000 GHz

#VBW 1 MHz

Total Power 20.7 dBm

Freq Offset
99.00 % 0Hz
-26.00 dB

OBW Power
x dB

FEMTERARBSROTRARE

EMTEK (Shenzhen) Co., Ltd

TMURSREIIEX6OR Mik:Http

Add: Building 69, Majialong Industry Zone, Nanshar

Report No. ES210118030W02
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Acc o the rlc
99% Occupied Bandwidth U-NII - 3
Test Model  802.11ac(HT20) Frequency(MHZz) 5825
B Agilent Spectrum Analyzer - Occupied BW =
(l L RF 50 Q AC \ SENSE:INT\ ALIGN AUTO \DE:SE-:M PMFeb 08, 2021
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
Avg|Hold:>10/10

i
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

10 dBidiv
L

#Res BW 300 kHz

Occupied Bandwidth

)
" #Atten: 20 dB

Trig: Free Run
Radio Device: BTS

CenterFreq
5.825000000 GHz

#VBW 1 MHz

Total Power 19.7 dBm

17.887 MHz

Transmit Freq Error
x dB Bandwidth

97.431 kHz
21.84 MHz

99.00 %
-26.00 dB

OBW Power
x dB

99% Occupied Bandwidth U-NII - 3
Test Model 802.11n-HT40 Frequency(MHz) 5755
B Agilent Spectrum Analyzer - Occupied BW =R ==
i L RF 500 AC | SENSE:INT] | ALIGN AUTO  [06:58:29 PM Feb 08, 2021
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None Frequency
G Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 13.5 dB
Ref 20.00 dBm
#VEW 2 MHz
Occupied Bandwidth Total Power 22.7 dBm
36.470 MHz
Transmit Freq Error 107.52 kHz OBW Power 99.00 %
x dB Bandwidth 46.14 MHz xdB -26.00 dB
E ﬁgSTATUS
ERARBSROBRAF HE:rAERYIHELUK SR mtek m.cn Y mtek

)., Ltd. Add

MTEK (Shenzhe

Report No. ES210118030W02

Building 69, Majialong Industry Zone, N
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99% Occupied Bandwidth
Test Model 802.11n-HT40

U-NII - 3

Frequency(MHz) 5795

BE Agilent Spectrum Analyzer - Occupied BW

[ | 2 3

L RF 00 AC

Center Freq 5.795000000 GHz

)
#IFGain:Low

[ SENSE:INT] | ALIGN AUTO  [06:58:58 PM Feb 08, 2021

—, ) 1Trig: FreeRun

Radio Std: None Frequency

Center Freq: 5.785000000 GHz
Avg|Hold:>10/10

#Atten: 20 dB Radio Device: BTS

Ref Offset 13.5 dB
Ref 20.00 dBm

#Res BW 510 kHz

Occupied Bandwidth

Center Freq
5.795000000 GHz

#VBW 2 MHz 8.000000 MHz

Man

Total Power 22.4 dBm

36.496 MHz

Transmit Freq Error
x dB Bandwidth

-45.609 kHz
45.96 MHz

99.00 %
-26.00 dB

OBW Power
x dB

99% Occupied Bandwidth U-NII - 3
Test Model  802.11ac(HT40) Frequency(MHZz) 5755
[N Agilent Spectrum Analyzer - Occupied BW =R
i L RF 50Q AC | SENSE:INT] | ALIGN AUTO  [07:00:36 PM Feb 08, 2021
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None Frequency

(
#IFGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 510 kHz

Occupied Bandwidth

36.581 MHz

40.893 kHz
56.91 MHz

Transmit Freq Error
x dB Bandwidth

)
™ #Atten: 20 dB

Trig: Free Run Avg|Hold:>10/10

Radio Device: BTS

CenterFreq
5.755000000 GHz

CF Step
8.000000 MHz
Man

#VBW 2 MHz

Total Power 23.1 dBm

Freq Offset

99.00 %
-26.00 dB

OBW Power
xdB

(EE] ﬁg STATUS

ERARSROFRAE B ARERYITALURSRE

MTEK (Shenzhen) Co., Ltd. Add

Report No. ES210118030W02
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99% Occupied Bandwidth
Test Model  802.11ac(HT40)

EMTEK(®)

Access to the i

Worlc

U-NII - 3

Frequency(MHZz) 5795

BE Agilent Spectrum Analyzer - Occupied BW

S

EENEE:INT‘ ALIGN AUTO ‘EI?:[I]JIS PMFeb 08, 2021

Center Freq: 5.795000000 GHz

=) Trig
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 510 kHz
Occupied Bandwidth
36.543 MHz

=35.996 kHz
41.97 MHz

Transmit Freq Error
x dB Bandwidth

#Atten: 20 dB

Radio Std: None Marker

: Free Run Avg|Hold:>10/10

Radio Device: BTS

#VBW 2 MHz

Total Power 22.8 dBm

OBW Power
x dB

99.00 %
-26.00 dB

99% Occupied Bandwidth
Test Model 802.11ac 80

U-NII - 3

Frequency(MHZz) 5775

BN Agilent Spectrum Analyzer - Occupied BW

=T

SENSE:INT| | ALIGN AUTO  [12:00:38 PMFeb 09, 2021

d L
Center Fre

Trig
o
#IFGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

Occupied Bandwidth
75.798 MHz
-34.491 kHz
116.2 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.775000000 GHz

#Atten: 20 dB

Radio Std: None Frequency

: Free Run Avg|Hold:>10/10

Radio Device: BTS

#VBW 3 MHz

Total Power 24.6 dBm

OBW Power
xdB

99.00 %
-26.00 dB

e RERARBSROAMRATE

EMTEK (Shenzt

en) Co., Ltd. Add: Building 69, Majialong |
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6db Emission Bandwidth U-NII - 3
Test Model 802.11a Frequency(MHz) 5745
BE Agilent Spectrum Analyzer - Occupied BW =

L RF

Center Freq 5.745000000 GHz

e
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

16.478 MHz

12.538 kHz
16.35 MHz

Transmit Freq Error
x dB Bandwidth

MsG E STATUS

| SENSE:INT] ALIGN AUTO  [06:39:33 PM Feb 08, 2021

— ) Trig: FreeRun

Center Freq: 5.745000000 GHz Frequency

Avg|Hold:>10/10

Radio $td: None

#Atten: 20 dB Radio Device: BTS

CenterFreq
5.745000000 GHz

#VBW 300 kHz

Total Power 20.8 dBm

Freq Offset
99.00 % 0Hz
-6.00 dB

OBW Power
x dB

6db Emission Bandwidth U-NII - 3
Test Model 802.11a Frequency(MHz) 5785
B Agilent Spectrum Analyzer - Occupied BW =R ===

RF 50Q AC

(| k 50 Q
Center Freq 5.785000000 GHz

G
#|IFGain:Low

Ref Offset 135 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

16.466 MHz

23.960 kHz
16.34 MHz

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] | ALIGN AUTO | 06:40:04 PM Feb 08, 2021

Center Freq: 5.785000000 GHz
Trig: Free Run
#Atten: 20 dB

Radio Std: None Frequency

Avg|Hold:>10/10
Radio Device: BTS

Span 40 MHz

Sweep 3.867 ms SRSt

#VBW 300 kHz

Total Power 20.6 dBm

Freq Offset
OBW Power B
xdB

FEMTERARBSROTRARE

EMTEK (Shenzhen) Co., Ltd

Add: Building 69, Majialong |

Report No. ES210118030W02
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6db Emission Bandwidth U-NII - 3
Test Model 802.11a Frequency(MHz) 5825
BE Agilent Spectrum Analyzer - Occupied BW =

L RF

Center Freq 5.825000000 GHz

e
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

16.471 MHz

38.423 kHz
16.35 MHz

Transmit Freq Error
x dB Bandwidth

| SENSE:INT]
Center Freq: 5.825000000 GHz
— ) Trig: FreeRun Avg|Hold:>10/10
#Atten: 20 dB

ALIGN AUTO ‘EIEHEIJZE PMFeb 08, 2021

Radio $td: None

Frequency

Radio Device: BTS

CenterFreq
5.825000000 GHz

#VBW 300 kHz

Total Power 19.5 dBm

Freq Offset

OBW Power Ok

x dB

99.00 %
-6.00 dB

6db Emission Bandwidth U-NII - 3
Test Model 802.11n-HT20 Frequency(MHz) 5745
BN Agilent Spectrum Analyzer - Occupied BW =R

RF 500 AC

(| E 50 Q
Center Freq 5.745000000 GHz

e
#IFGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

| SENSE:INT| |
Center Freq: 5.745000000 GHz
i, 7Trig: FreeRun Avg|Hold:>10/10
#Atten: 20 dB

ALIGN AUTO | 06:40:55 PM Feb 08, 2021

Radio Std: None

Frequency

Radio Device: BTS

Span 40 VMHz

Sweep 3.867 ms CRSter

#VBW 300 kHz

Total Power 21.1 dBm

17.616 MHz

Transmit Freq Error
x dB Bandwidth

11.474 kHz
17.13 MHz

OBW Power
x dB

99.00 %
-6.00 dB

FEMTERARBSROTRARE

EMTEK (Shenzhen) Co., Ltd

4RI AR SRR Tk K69%

Add: Building 69, Majialong |
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6db Emission Bandwidth
Test Model 802.11n-HT20

U-NII - 3

Frequency(MHz) 5785

BE Agilent Spectrum Analyzer - Occupied BW
d

=N

RF 00 AC

L 50 ¢
Center Freq 5.785000000 GHz

Ref Offset 13.6 dB
Ref 20.00 dBm

10 dBidiv
L

#Res BW 100 kHz

Occupied Bandwidth

17.606 MHz

13.715 kHz
17.29 MHz

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] ALIGN AUTO  [06:41:25 PM Feb 08, 2021

[ Trig: Free Run
#FGain:Low

Frequency

Center Freq: 5.785000000 GHz Radio Std: None

Avg|Hold:>10/10

#Atten: 20 dB Radio Device: BTS

CenterFreq
5.785000000 GHz

#VBW 300 kHz 4000000 MHz

Man

Total Power 20.9 dBm

Freq Offset

OBW Power
x dB

6db Emission Bandwidth
Test Model 802.11n-HT?20

U-NII - 3

Frequency(MHz) 5825

BN Agilent Spectrum Analyzer - Occupied BW

[ 5 [[uSe]

RF 1Q  AC

L 50 Q
Center Freq 5.825000000 GHz

(
#|IFGain:Low

Ref Offset 135 dB
Ref 20.00 dBm

Occupied Bandwidth

17.594 MHz

40.582 kHz
17.09 MHz

Transmit Freq Error
x dB Bandwidth

ALIGN AUTO ‘06:41‘52 PMFeb 08, 2021

| SENSE:INT] |

)
" #Atten: 20 dB

Frequency

Center Freq: 5.825000000 GHz Radio Std: None

Trig: Free Run Avg|Hold:>10/10
Radio Device: BTS

CenterFreq
5.825000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0Hz

#VBW 300 kHz Sweep 3.867 ms

Total Power 20.1 dBm

99.00 %
-6.00 dB

OBW Power
xdB

MsG ﬁg STATUS

ERARSROFRAE B ARERYITALURSRE

MTEK (Shenzhen) Co., Ltd. Add

Report No. ES210118030W02
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6db Emission Bandwidth U-NII - 3
Test Model  802.11ac(HT20) Frequency(MHZz) 5745
BE Agilent Spectrum Analyzer - Occupied BW =

L RF

| SENSE:INT] ALIGN AUTO | 06:42:56 PM Feb 08, 2021

Center Freq 5.745000000 GHz

e
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
17.608 MHz

13.896 kHz
17.10 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
— ) Trig: FreeRun
#Atten: 20 dB

Radio Std: None Frequency

Avg|Hold:>10/10
Radio Device: BTS

CenterFreq
5.745000000 GHz

#VBW 300 kHz

Total Power 20.9 dBm

Freq Offset
99.00 % 0Hz
-6.00 dB

OBW Power
x dB

6db Emission Bandwidth U-NII - 3
Test Model 802.11ac(HT20) Frequency(MHZz) 5785
BE Agilent Spectrum Analyzer - Occupied BW =

RF

EENEE:INT‘ ALIGN AUTO ‘EIE:‘BJZB PMFeb 08, 2021

( L 50 Q
Center Freq 5.785000000 GHz

e
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
17.

Transmit Freq Error
x dB Bandwidth

MHz

14.524 kHz
16.70 MHz

[
Center Freq: 5.785000000 GHz
— ) Trig: FreeRun
#Atten: 20 dB

#VBW 300 kHz

Radio Std: None Frequency

Avg|Hold:>10/10
Radio Device: BTS

CenterFreq
5.785000000 GHz

Span 40 MHz
Sweep 3.867 ms

Total Power 21.1 dBm

Freq Offset
99.00 % 0Hz
-6.00 dB

OBW Power
x dB

FEMTERARBSROTRARE

EMTEK (Shenzhen) Co., Ltd

TMURSREIIEX6OR Mik:Http

Add: Building 69, Majialong |

Report No. ES210118030W02
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Acc o th N ¢ C
6db Emission Bandwidth U-NII - 3
Test Model  802.11ac(HT20) Frequency(MHZz) 5825
Agilent Spectrum Analyzer - Occupied BW ==

RF 00 AC

L 50 ¢
Center Freq 5.825000000 GHz

[ Trig: Free Run
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

10 dBidiv
L

#Res BW 100 kHz

Occupied Bandwidth

| SENSE:INT] ALIGN AUTO | 06:43:52 PM Feb 08, 2021

Center Freq: 5.825000000 GHz Frequency

Avg|Hold:>10/10

Radio $td: None

#Atten: 20 dB Radio Device: BTS

CenterFreq
5.825000000 GHz

Span 40 MHz
#VBW 300 kHz Sweep 3.867 ms

Total Power 19.9 dBm

17.615 MHz

Transmit Freq Error
x dB Bandwidth

34.360 kHz
17.35 MHz

OBW Power
x dB

6db Emission Bandwidth
Test Model

L 5
Span 80.000 MHz

i
#FGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

U-NII - 3
802.11n-HT40 Frequency(MHz) 5755
B Agilent Spectrum Analyzer - Occupied BW =
(l RF 50 Q AC ‘ SENSE:INT‘ ALIGN AUTO ‘DE:‘MJBI PMFeb 08, 2021

=) Trig: Free Run
#Atten: 20 dB

[
Center Freq: 5.755000000 GHz Export Data

Avg|Hold:>10/10

Radio $td: None

Radio Device: BTS Amplitude
Correction>

Correction 1

v

v

Meas Results

#VBW 300 kHz Sweep 7.667 ms

Total Power 23.5 dBm

36.119 MHz

Transmit Freq Error
x dB Bandwidth

5.866 kHz
35.36 MHz

OBW Power
x dB

99.00 %
-6.00 dB

en) Co., Ltd. Add: Building

59, Majialong Industry Zone

Report No. ES210118030W02

Nanshan District

ww.emtek.com.cn FF8:cs.rep@emtek.com.cn
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6db Emission Bandwidth
Test Model 802.11n-HT40

U-NII - 3

Frequency(MHz) 5795

Bx Ag\\ent Spectrum Analyzer - Occupied BW
. -

=N

Ref Offset 13.6 dB
Ref 20.00 dBm

10 dBidiv
L

#Res BW 100 kHz

Occupied Bandwidth

| SENSE:INT] ALIGN AUTO | 06:45:07 PM Feb 08, 2021

[ Trig: Free Run
#FGain:Low

Center Freq: 5.795000000 GHz Frequency

Avg|Hold:>10/10

Radio $td: None

#Atten: 20 dB Radio Device: BTS

CenterFreq
5.795000000 GHz

#VBW 300 kHz 8.000000 MHz

Man

Total Power 23.0 dBm

36.103 MHz

Transmit Freq Error
x dB Bandwidth

-49.673 kHz
35.53 MHz

OBW Power
x dB

6db Emission Bandwidth
Test Model  802.11ac(HT40)

U-NII - 3

Frequency(MHZz) 5755

3 Ag\\ent Spectrum Analyzer - O(Cupwed BW
d

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

=R
[06:45:41 PM Feb 08, 2021

| SENSE:INT] | ALIGN AUTO

=] Trig: Free Run
#IFGain:Low

Radio Std: None Span

Span
80.000 MHz

Center Freq: 5.755000000 GHz
Avg|Hold:>10/10

#Atten: 20 dB Radio Device: BTS

#VBW 300 kHz

Total Power

36.154 MHz

Transmit Freq Error
x dB Bandwidth

17.436 kHz
35.42 MHz

OBW Power
xdB

99.00 %
-6.00 dB

ERARSROFRAE B ARERYITALURSRE

EK (Shenzhen) Co., Ltd. Add
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Report No. ES210118030W02
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6db Emission Bandwidth
Test Model  802.11ac(HT40)

U-NII - 3

Frequency(MHZz) 5795

BE Agilent Spectrum Analyzer - Occupied BW
d

=N

RF 00 AC

L 50 ¢
Center Freq 5.795000000 GHz

Ref Offset 13.6 dB

1LO dBidiv Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

36.078 MHz

-28.208 kHz
35.45 MHz

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] ALIGN AUTO | 06:46:19 PM Feb 08, 2021

[ Trig: Free Run
#FGain:Low

Radio Std: None Frequency

Center Freq: 5.795000000 GHz
Avg|Hold:>10/10

#Atten: 20 dB Radio Device: BTS

CenterFreq
5.795000000 GHz

[T

#VBW 300 kHz 8.000000 MHz
Man

Total Power 23.3 dBm
Freq Offset

OBW Power Ok

x dB

6db Emission Bandwidth U-NII - 3
Test Model 802.11ac 80 Frequency(MHZz) 5775
==

BN Agilent Spectrum Analyzer - Occupied BW
y RF 500 AC

k Q
Center Freq 5.775000000 GHz

(
#IFGain:Low

Ref Offset 13.6 dB
Ref 20.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

75.804 MHz

22.463 kHz
75.37 MHz

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] | ALIGN AUTO  |06:47:04 PM Feb 08, 2021

)
™ #Atten: 20 dB

Frequency

Center Freq: 5.775000000 GHz Radio Std: None

Trig: Free Run Avg|Hold:>10/10
Radio Device: BTS

CenterFreq
5.775000000 GHz

CF Step
16.000000 MHz
Auto Man

Freq Offset
0Hz

#/BW 300 kHz Sweep 15.33 ms

Total Power 26.1 dBm

99.00 %
-6.00 dB

OBW Power
xdB

(EE] ﬁg STATUS

ERARSROFRAE B ARERYITALURSRE

MTEK (Shenzhen) Co., Ltd. Add
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EMTEK(Y)

Access to the World

8.2 MAXIMUM CONDUCTED OUTPUT POWER

8.2.1 Applicable Standard

According to FCC Part 15.407(a)(1) for UNII Band |

According to FCC Part 15.407(a)(2) for UNII Band II-A and UNII Band 1I-C
According to FCC Part 15.407(a)(3) for UNII Band Il

According to 789033 D02 Section II(E)

8.2.2 Conformance Limit

B For the band 5.15-5.25 GHz,

(a) (1) (i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any
elevation angle above 30 degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(a) (1) (ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

(a) (2) (iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. In addition, the
maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point
U-NII devices may employ antennas with directional gain up to 23 dBi without any corresponding
reduction in the maximum conducted output power or maximum power spectral density. For fixed
point-to-point transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction in
maximum conducted output power and maximum power spectral density is required for each 1 dB of
antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters transmitting the same
information. The operator of the U-NII device, or if the equipment is professionally installed, the installer,
is responsible for ensuring that systems employing high gain directional antennas are used exclusively
for fixed, point-to-point operations.

(a) (2) (iv) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

B Forthe 5.25-5.35 GHz and 5.47-5.725 GHz bands

(@) (2) The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in megahertz. In
addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

B For the band 5.725-5.85 GHz
(a) (3) for the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
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dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antennas with directional gain greater than 6 dBi
without any corresponding reduction in transmitter conducted power. Fixed, point-to-point operations
exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple collocated
transmitters transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations

8.2.3 Test Configuration

Test according to clause 6.1 radio frequency test setup

8.2.4 Test Procedure

The maximum average conducted output power can be measured using Method PM-G (Measurement
using a gated RF average power meter):
Measurements may be performed using a wideband gated RF power meter provided that the gate
parameters are adjusted such that the power is measured only when the EUT is transmitting at its
maximum power control level. Since the measurement is made only during the ON time of the transmitter,
no duty cycle correction factor is required.

a. The Transmitter output (antenna port) was connected to the power meter.

b. Turn on the EUT and power meter and then record the power value.

c. Repeat above procedures on all channels needed to be tested.

8.2.5 Test Results
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5150-5250MHz:
X] 802.11a mode
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHz) Power(dBm) (dBm)
CH36 5180 13.02 24 Pass
U-NII -1 CH40 5200 13.22 24 Pass
CHA48 5240 13.91 24 Pass
X 802.11n-HT20
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHz) Power(dBm) (dBm)
CH36 5180 12.82 24 Pass
U-NII -1 CH40 5200 13.05 24 Pass
CHA48 5240 13.79 24 Pass
Xl 802.11 ac (HT20)
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHz) Power(dBm) (dBm)
CH36 5180 12.84 24 Pass
U-NII -1 CH40 5200 13.13 24 Pass
CHA48 5240 13.71 24 Pass
Xl 802.11n-HT40
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHz) Power(dBm) (dBm)
CH38 5190 12.43 24 Pass
Ui -1 CH46 5230 13.14 24 Pass
X] 802.11 ac (HT40)
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHZz) Power(dBm) (dBm)
s CH38 5190 12.39 24 Pass
CH46 5230 13.02 24 Pass
X 802.11 ac (HT80)
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHz) Power(dBm) (dBm)
U-NII -1 CHA42 5210 10.23 24 Pass
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5725-5850MHz:
Xl 802.11a mode
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHz) Power(dBm) (dBm)
CH149 5745 13.02 30 Pass
U-NIl -3 CH157 5785 13.06 30 Pass
CH165 5825 12.28 30 Pass
Xl 802.11n-HT20
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHz) Power(dBm) (dBm)
CH149 5745 12.91 30 Pass
U-NII -3 CH157 5785 12.92 30 Pass
CH165 5825 11.96 30 Pass
X] 802.11 ac (HT20)
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHz) Power(dBm) (dBm)
CH149 5745 12.64 30 Pass
U-NIl -3 CH157 5785 12.93 30 Pass
CH165 5825 11.90 30 Pass
X] 802.11n-HT40
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHz) Power(dBm) (dBm)
CH151 5755 12.06 30 Pass
Ui =3 CH159 5795 11.93 30 Pass
X] 802.11 ac (HT40)
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHz) Power(dBm) (dBm)
CH151 5755 12.17 30 Pass
Ui CH159 5795 12.09 30 Pass
X] 802.11 ac (HT80)
Band Channel Channel Freq. Conducted Output Limit Verdict
Number (MHz) Power(dBm) (dBm)
U-NIl -3 CH155 5775 9.45 30 Pass
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8.3 MAXIMUM PEAK POWER DENSITY

8.3.1 Applicable Standard

According to FCC Part 15.407(a)(1) for UNII Band |

According to FCC Part 15.407(a)(2) for UNII Band II-A and UNII Band 1I-C
According to FCC Part 15.407(a)(3) for UNII Band IlI

According to 789033 D02 Section II(F)

8.3.2 Conformance Limit

B For the band 5.15-5.25 GHz,

(a) (1) (i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any
elevation angle above 30 degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(a) (1) (ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

(a) (2) (iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. In addition, the
maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point
U-NII devices may employ antennas with directional gain up to 23 dBi without any corresponding
reduction in the maximum conducted output power or maximum power spectral density. For fixed
point-to-point transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction in
maximum conducted output power and maximum power spectral density is required for each 1 dB of
antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters transmitting the same
information. The operator of the U-NII device, or if the equipment is professionally installed, the installer,
is responsible for ensuring that systems employing high gain directional antennas are used exclusively
for fixed, point-to-point operations.

(a) (2) (iv) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

B Forthe 5.25-5.35 GHz and 5.47-5.725 GHz bands

(b) (2) The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in megahertz. In
addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

B For the band 5.725-5.85 GHz
(a) (3) for the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
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dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antennas with directional gain greater than 6 dBi
without any corresponding reduction in transmitter conducted power. Fixed, point-to-point operations
exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple collocated
transmitters transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations

8.3.3 Test Configuration

Test according to clause 6.1 radio frequency test setup

8.3.4 Test Procedure
Methods refer to FCC KDB 789033

For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above
procedures make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in  §
15.407(a)(5). For devices operating in the band 5.725-5.85 GHz, the rules specify a measurement
bandwidth of 500 kHz. Many spectrum analyzers do not have 500 kHz RBW, thus a narrower RBW may
need to be used. The rules permit the use of a RBWs less than 1 MHz, or 500 kHz, “provided that the
measured power is integrated over the full reference bandwidth” to show the total power over the
specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are performed using a
reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz bandwidth,
the following adjustments to the procedures apply:

a) Set RBW = 1/T, where T is defined in section II.B.l.a).
b) Set VBW = 3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the
measured result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum
analyzer set during measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the
measured result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set
during measurement.

e) Care must be taken to ensure that the measurements are performed during a period of continuous
transmission or are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections

5.c) and 5.d) above, since RBW=100 KHZ is available on nearly all spectrum analyzers.
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8.3.5 Test Results
5150-5250MHz

Access to the

EMTEK(Y)

World

3 Power Spectral Density Limit
Operating mode Test Channel dBM/MHz (dBm/MH?z)
5180 1.287 11
802.11a 5200 1.979 11
5240 2.806 11
5180 1.655 11
802.11n-HT20 5200 1.826 11
5240 -1.723 11
5180 1.479 11
802.11ac(HT20) 5200 2.110 11
5240 -1.687 11
5190 -2.008 11
802.11n-HT40
5230 -1.037 11
5190 -1.219 11
802.11ac(HT40)
5230 -1.667 11
802.11ac(HT80) 5210 -4.914 11
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5725-5850MHz
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. Power Spectral Density Limit
Operating mode Test Channel dBM/500KkHZ ( dBm/500kH2)

5745 -0.348 30
802.11a 5785 0.049 30
5825 -0.940 30
5745 -0.584 30
802.11n-HT20 5785 -0.270 30
5825 -1.571 30
5745 -0.638 30
802.11ac(HT20) 5785 -0.267 30
5825 -0.975 30
5755 -4.463 30

802.11n-HT40
5795 -4.159 30
5755 -4.212 30

802.11ac(HT40)
5795 -3.992 30
802.11ac(HT80) 5775 -9.665 30
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Power Spectral Density
Test Model  802.11a

Frequency(MHz)

U-NII - 3

BN Agilent Spectrum Analyzer - Swept SA

RF 500 AC | SENSE:INT]|

ALIGN AUTO

77924000000 GHz

PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 135 dB
Ref 20.00 dBm

==
\EI4:27‘EIS PMFeb 20, 2021 Peak Search
NextPeak

Avg Type: RMS
Avg|Hold:->100/100

Next Pk Right|
||
Next Pk Left
| G |
Marker Delta
|

Mkr—CF

Span 40.00 MHz
Sweep 1.000 ms (1001 nts)

SO m\

FHEMTERRRSREBRAE
EMTEK (Shenzhe td

id: Building 69, Majialong Industry Zone, Nanshan Distric

Report No. ES210118030W02

Page 55 of 88

Ver.1.0



Power Spectral Density
Test Model 802.11a

EMITE

Access

U-NII - 3
Frequency(MHz)
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Power Spectral Density
Test Model 802.11n-HT20

U-NII - 3
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EMITE

Access
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Power Spectral Density
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Power Spectral Density U-NII - 3
Test Model  802.11ac(HT20) Frequency(MHZz)

BE Agilent Spectrum Analyzer - Swept SA

L RE 500 AC | | SENSE:INT]| | ALIGN AUTO

Marker 1 5.738640000000 GHz i Avg Type: RMS
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB

==
Peak Search

Next Peak

Ref Offset 13.5 dB
Ref 20.00 dBm |

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Center 5.74500 GHz
#Res BW 510 kHz

=it e ] H

Power Spectral Density U-NII - 3
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EMITE

Access

Power Spectral Density U-NII - 3
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Power Spectral Density
Test Model 802.11n-HT40
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Frequency(MHz)

EMITE

Access t

5795

BE Agilent Spectrum Analyzer - Swept SA

==

L RF 50Q AC |

SENSE:INT]|

ALIGN AUTO

‘EI4:31 114 PMFeb 20, 2021

Marker 1 5.781320000000 GHz
PNO: Fast 50
IFGain:Low

Ref Offset 13.5 dB
Ref 20.00 dBm

Center 5.79500 GHz
#Res BW 510 kHz

Trig: Free Run
#Atten: 20 dB

Avg Type: RMS
Avg|Hold:>100/100

Mkr1 5.781 32 GHz

Peak Search

Next Peak
4199 e |
Next Pk Right|
|
Next Pk Left
||

Marker Delta

Span 80.00 MHz

Power Spectral Density U-NII - 3
Test Model  802.11ac(HT40) Frequency(MHz) 5755
BN Agilent Spectrum Analyzer - Swept SA

RF 500 AC |

L
Marker 1 5.758520000000 GHz

PNO: Fast Ly

IFGain:Low

Ref Offset 135 dB
Ref 20.00 dBm

Center 5.75500 GHz
#Res BW 510 kHz

SENSE:INT]|

ALIGN AUTO

Trig: Free Run
#Atten: 20 dB

Avg Type: RMS
Avg|Hold:>100/100

Mkr1 5.758 52 GHz

=R
Peak Search
Next Peak

-4.212 dBm

Next Pk Right|
||
Next Pk Left
| G |
Marker Delta
|

Mkr—CF

Span 80.00 MHz

Sweep 1.000 ms (1001 nts)

K@

EM

FEMTERARBSROBTRAF

ng 69, Majialong In¢

Report No. ES210118030W02

Page 60 of 88

Ver.1.0



Power Spectral Density
Test Model  802.11ac(HT40)
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Access to the World

8.4 FREQUENCY STABILITY

8.4.1 Applicable Standard

According to FCC Part 15.407(g)
ANSI C63.10 Section 6.8

8.4.2 Conformance Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an emission is
maintained within the band of operation under all conditions of normal operation as specified in the users
manual.

8.4.3 Test Configuration

Test according to clause 6.1 radio frequency test setup

8.4.4 Test Procedure

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The path
loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously

Set RBW = 10 kHz.

Set Span= Entire absence of modulation emissions band

Set the video bandwidth (VBW) =30 kHz. width

Set Detector = Peak.

Set Trace mode = max hold.

Set Sweep = auto couple.

Allow the trace to stabilize.

The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the

nominal value.

Beginning at each temperature level specified in user manual , the frequency shall be measured within
one minute after application of primary power to the transmitter and at intervals of no more than one
minute thereafter until ten minutes have elapsed or until sufficient measurements are obtained to
indicate clearly that the frequency has stabilized within the applicable tolerance, whichever time period is
greater. During each test, the ambient temperature shall not be allowed to rise more than 10° centigrade
above the respective beginning ambient temperature level

Measure and record the results in the test report.

8.45 Test Results
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5180
e Test Frequenc Max. Deviation .
Voltage(V) Temp(C) (Ml-?z) y (KH2) Verdict
-20 5180.0002 0.2 Pass
-10 5180.0004 0.4 Pass
0 5180.0002 0.2 Pass
Vnom 10 5180.0004 0.4 Pass
20 5180.0003 0.3 Pass
30 5180.0005 0.5 Pass
40 5180.0002 0.2 Pass
55 5180.0005 0.5 Pass
85% Vnom 25 5180.0004 0.4 Pass
115% Vnom 25 5180.0001 0.1 Pass
5200
Voltage(V) Temp(C) Test (F,\;I‘;qzu)ency Max'(}?ﬁ‘z")a“on Verdict
-20 5200.0003 0.3 Pass
-10 5200.0003 0.3 Pass
0 5200.0004 0.4 Pass
Vnom 10 5200.0004 04 Pass
20 5200.0002 0.2 Pass
30 5200.0005 0.5 Pass
40 5200.0001 0.1 Pass
55 5200.0003 0.3 Pass
85% Vnom 25 5200.0001 0.1 Pass
115% Vnom 25 5200.0004 04 Pass
5240
Voltage(V) Temp(C) e g\;&qzu)ency Max.(‘lzﬁ\zlgatmn Verdict
-20 5240.0004 0.4 Pass
-10 5240.0001 0.1 Pass
0 5240.0001 0.1 Pass
Vnom 10 5240.0003 0.3 Pass
20 5240.0004 0.4 Pass
30 5240.0004 0.4 Pass
40 5240.0005 0.5 Pass
55 5240.0004 0.4 Pass
85% Vnom 25 5240.0002 0.2 Pass
115% Vnom 25 5240.0002 0.2 Pass
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5190
Voltage(V) Temp(C) Lt g\;e'z_('qztiency Max.(‘lzﬁ\zn)atlon Verdict
-20 5190.0001 0.1 Pass
-10 5190.0003 0.3 Pass
0 5190.0002 0.2 Pass
Vnom 10 5190.0002 0.2 Pass
20 5190.0001 0.1 Pass
30 5190.0002 0.2 Pass
40 5190.0002 0.2 Pass
55 5190.0002 0.2 Pass
85% Vnom 25 5190.0004 0.4 Pass
115% Vnom 25 5190.0001 0.1 Pass
5230
Voltage(V) Temp(C) L z:l\;?_(ﬁzl;ency Max.(‘i)ﬁ\zlgatmn Verdict
-20 5230.0003 0.3 Pass
-10 5230.0005 0.5 Pass
0 5230.0001 0.1 Pass
Vnom 10 5230.0003 0.3 Pass
20 5230.0001 0.1 Pass
30 5230.0004 0.4 Pass
40 5230.0004 0.4 Pass
55 5230.0005 0.5 Pass
85% Vnom 25 5230.0001 0.1 Pass
115% Vnom 25 5230.0002 0.2 Pass
5210
Voltage(V) Temp(C) EesL (F,\;I‘iﬂz‘;ency Max'(l'fﬁ‘z")a“on Verdict
-20 5210.0001 0.1 Pass
-10 5210.0003 0.3 Pass
0 5210.0001 0.1 Pass
Vnom 10 5210.0004 0.4 Pass
20 5210.0001 0.1 Pass
30 5210.0003 0.3 Pass
40 5210.0005 0.5 Pass
55 5210.0003 0.3 Pass
85% Vnom 25 5210.0002 0.2 Pass
115% Vnom 25 5210.0005 0.5 Pass
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5745
Voltage(V) Temp(C) e Fhﬁqzl;ency Max.(ES;;at|on Verdict
-20 5745.0002 0.2 Pass
-10 5745.0002 0.2 Pass
0 5745.0004 0.4 Pass
Vnom 10 5745.0004 0.4 Pass
20 5745.0004 0.4 Pass
30 5745.0004 0.4 Pass
40 5745.0003 0.3 Pass
55 5745.0004 0.4 Pass
85% Vnom 25 5745.0003 0.3 Pass
115% Vnom 25 5745.0003 0.3 Pass
5785
Voltage(V) Temp(C) L z:l\;?_(ﬁzl;ency Max.(‘i)ﬁ\zlgatmn Verdict
-20 5785.0003 0.3 Pass
-10 5785.0005 0.5 Pass
0 5785.0002 0.2 Pass
Vnom 10 5785.0003 0.3 Pass
20 5785.0005 0.5 Pass
30 5785.0004 0.4 Pass
40 5785.0003 0.3 Pass
55 5785.0002 0.2 Pass
85% Vnom 25 5785.0004 0.4 Pass
115% Vnom 25 5785.0002 0.2 Pass
5825
Voltage(V) Temp(C) Pt (F,\;I‘iﬂz‘;e”cy Max'(l'fﬁ‘z")a“on Verdict
-20 5825.0003 0.3 Pass
-10 5825.0003 0.3 Pass
0 5825.0002 0.2 Pass
Vnom 10 5825.0002 0.2 Pass
20 5825.0005 0.5 Pass
30 5825.0003 0.3 Pass
40 5825.0002 0.2 Pass
55 5825.0002 0.2 Pass
85% Vnom 25 5825.0004 0.4 Pass
115% Vnom 25 5825.0001 0.1 Pass
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5755
Voltage(V) Temp(C) e Fhﬁqzl;ency Max.(ES;;at|on Verdict
-20 5755.0002 0.2 Pass
-10 5755.0001 0.1 Pass
0 5755.0004 0.4 Pass
Vnom 10 5755.0004 0.4 Pass
20 5755.0002 0.2 Pass
30 5755.0001 0.1 Pass
40 5755.0005 0.5 Pass
55 5755.0002 0.2 Pass
85% Vnom 25 5755.0001 0.1 Pass
115% Vnom 25 5755.0001 0.1 Pass
5795
9 Test Frequenc Max. Deviation .
Voltage(V) Temp(C) (Ml—?z) y (KH2) Verdict
-20 5795.0004 0.4 Pass
-10 5795.0003 0.3 Pass
0 5795.0001 0.1 Pass
Vnom 10 5795.0003 0.3 Pass
20 5795.0002 0.2 Pass
30 5795.0001 0.1 Pass
40 5795.0002 0.2 Pass
55 5795.0003 0.3 Pass
85% Vnom 25 5795.0003 0.3 Pass
115% Vnom 25 5795.0001 0.1 Pass
5775
9 Test Frequenc Max. Deviation .
Voltage(V) Temp(C) (MI—?z) y (KH2) Verdict
-20 5775.0001 0.1 Pass
-10 5775.0003 0.3 Pass
0 5775.0003 0.3 Pass
Vnom 10 5775.0005 0.5 Pass
20 5775.0001 0.1 Pass
30 5775.0001 0.1 Pass
40 5775.0002 0.2 Pass
55 5775.0002 0.2 Pass
85% Vnom 25 5775.0003 0.3 Pass
115% Vnom 25 5775.0003 0.3 Pass
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8.5 UNDESIRABLE RADIATED SPURIOUS EMISSION

8.5.1 Applicable Standard

According to FCC Part 15.407 (b)
According to 789033 D02 Section 1I(G)

8.5.2 Conformance Limit

Access to the World

For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of —27 dBm/MHz.
For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of —=27 dBm/MHz.
For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz
band shall not exceed an e.i.r.p. of =27 dBm/MHz.
For transmitters operating in the 5.725-5.85 GHz band: All emissions shall be limited to a level of =27

dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25

MHz above or below the band edge, and from 25 MHz above or below the band edge increasing linearly
to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the
band edge increasing linearly to a level of 27 dBm/MHz at the band edge.
The emission measurements shall be performed using a minimum resolution bandwidth of 1 MHz. A
lower resolution bandwidth may be employed near the band edge, when necessary, provided the

measured energy is integrated to show the total power over 1 MHz.
Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §15.209
The emissions from an intentional radiator shall not exceed the field strength levels specified in the

following table 15.209(a):

Restricted Field Strength (uV/m) Field Strength Measurement
Frequency(MHz) (dBuVv/m) Distance
0.009-0.490 2400/F(KHz) 20 log (uV/m) 300
0.490-1.705 24000/F(KHz) 20 log (uV/m) 30
1.705-30 30 29.5 30
30-88 100 40 3
88-216 150 435 3
216-960 200 46 3
Above 960 500 54 3

The provisions of §15.205 apply to intentional radiators operating under this section,15.205 Restricted

bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2
13.36-13.41
Remark: 1. Emission level in dBuV/m=20 log (uv/m)
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2. Measurement was performed at an antenna to the closed point of EUT distance of  meters.
3. Only spurious frequency is permitted to locate within the Restricted Bands specified in provision of &
15.205, and the emissions located in restricted bands also comply with 15.209 limit.

8.5.3 Test Configuration

Test according to clause 6.2 radio frequency test setup

8.5.4 Test Procedure

B Unwanted Emissions Measurements below 1000 MHz
Compliance shall be demonstrated using CISPR quasi-peak detection; however, peak detection is
permitted as an alternative to quasi-peak detection.
The EUT was placed on a turn table which is 0.8m above ground plane.
And also, each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

Repeat above procedures until all frequency measured was complete.

We use software control the EUT, Let EUT hopping on and transmit with highest power, All the modes
have been tested and the worst result was reported.
Use the following spectrum analyzer settings:
Set RBW=120kHz for f < 1 GHz(30MHz to 1GHz), 200Hz for f<150KHz(9KHz to 150KHz), 9KHz for
<30MHz

(150KHz to 30KHz).

Set the VBW > RBW.
Detector = Peak.
Trace mode = max hold.
Follow the guidelines in ANSI C63.10-2013 with respect to maximizing the emission by rotating the EUT,
measuring the emission while the EUT is situated in three orthogonal planes (if appropriate), adjusting
the measurement antenna height and polarization, etc. A pre-amp and a high pass filter are required
for this test, in order to provide the measuring system with sufficient sensitivity. Allow the trace to
stabilize. The peak reading of the emission, after being corrected by the antenna factor, cable loss,
pre-amp gain, etc., is the peak field strength, which must comply with the limit specified in Section
15.35(b). Submit this data.
Repeat above procedures until all frequency measured was complete.
B Unwanted Maximum peak Emissions Measurements above 1000 MHz
Maximum emission levels are measured by setting the analyzer as follows:
RBW =1 MHz.
VBW = 3 MHz.
Detector = Peak.
Sweep time = auto.
Trace mode = max hold.
Allow sweeps to continue until the trace stabilizes. Note that if the transmission is not continuous, the
time required for the trace to stabilize will increase by a factor of approximately 1/x, where x is the duty
cycle. For example, at 50 percent duty cycle, the measurement time will increase by a factor of two
relative to measurement time for continuous transmission.
B Unwanted Average Emissions Measurements above 1000 MHz
Method VB (Averaging using reduced video bandwidth): Alternative method.
RBW =1 MHz.
Video bandwidth. « If the EUT is configured to transmit with duty cycle = 98 percent, set VBW < RBW/100
(i.e., 10 kHz) but not less than 10 Hz.
« If the EUT duty cycle is < 98 percent, set VBW = 1/T, where T is defined in section I1.B.1.a).
Video bandwidth mode or display mode « The instrument shall be set to ensure that video filtering is
applied in the power domain. Typically, this requires setting the detector mode to RMS and setting the
Average-VBW Type to Power (RMS).
* As an alternative, the analyzer may be set to linear detector mode. Ensure that video filtering is applied
in linear voltage domain (rather than in a log or dB domain). Some analyzers require linear display mode
in order to accomplish this. Others have a setting for Average-VBW Type, which can be set to “Voltage”
regardless of the display mode.
Detector = Peak.
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Sweep time = auto.

Trace mode = max hold.

Allow max hold to run for at least 50 traces if the transmitted signal is continuous or has at least 98
percent duty cycle. For lower duty cycles, increase the minimum number of traces by a factor of 1/x,
where x is the duty cycle. For example, use at least 200 traces if the duty cycle is 25 percent. (If a
specific emission is demonstrated to be continuous—i.e., 100 percent duty cycle—rather than turning on
and off with the transmit cycle, at least 50 traces shall be averaged.)

B Band edge measurements.

Unwanted band-edge emissions may be measured using either of the special band-edge measurement
techniques (the marker-delta or integration methods) described below. Note that the marker-delta
method is primarily a radiated measurement technique that requires the 99% occupied bandwidth edge
to be within 2 MHz of the authorized band edge, whereas the integration method can be used in either a
radiated or conducted measurement without any special requirement with regards to the displacement of
the unwanted emission(s) relative to the authorized bandwidth.

Marker-Delta Method.

The marker-delta method, as described in ANSI C63.10, can be used to perform measurements of the
radiated unwanted emissions level of emissions provided that the 99% occupied bandwidth of the
fundamental is within 2 MHz of the authorized band-edge.

8.5.5 Test Results

The voltage 120V &240V and the modes 802.11a/n/ac has been tested and the worst result recorded as

below
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B [X]For Undesirable radiated Spurious Emission in U-NIl — 1
All the modes 802.11a/n/ac has been tested and the worst result 802.11a recorded as below:
XUndesirable radiated Spurious Emission Above 1GHz (1GHz to 40GHz)

Test mode: 802.11a Frequency(MHz): 5180

Freq. Ant.Pol. Field Strength E.LR.P .

(MH2) HIV (dBuV/m) (dBm) SOOI
8298.10 V 51.39 -43.81 -27 -16.81
11032.55 V 56.99 -38.21 -27 -11.21
17994.90 V 65.07 -30.13 -27 -3.13
7023.95 H 51.04 -44.16 -27 -17.16
11863.00 H 56.32 -38.88 -27 -11.88
17982.15 H 65.19 -30.01 -27 -3.01

Test mode: 802.11a Frequency(MHz): 5200

Freq. Ant.Pol. Field Strength E.LR.P o

(MH2) HV (dBuV/m) (dBm) )
8383.95 V 51.18 -44.02 -27 -17.02
12101.85 V 56.52 -38.68 -27 -11.68
17936.25 V 65.97 -29.23 -27 -2.23
7414.95 H 52.76 -42.44 -27 -15.44
11149.85 H 55.81 -39.39 -27 -12.39
17994.90 H 64.58 -30.62 -27 -3.62

Test mode: 802.11a Frequency(MHz): 5240

Freq. Ant.Pol. Field Strength E.LR.P 4

(MH2) HV (dBuV/m) (dBm) 't (dBm) | Over(dB)
7052.00 \ 51.8 -43.4 -27 -16.4
10514.90 \ 55.61 -39.59 -27 -12.59
17999.15 \ 66.01 -29.19 -27 -2.19
7002.70 H 51.04 -44.16 -27 -17.16
12339.85 H 57.04 -38.16 -27 -11.16
17973.65 H 65.81 -29.39 -27 -2.39

Note: (1) All Readings are Peak Value (VBW=3MHz) and AV Value (VBW=10Hz).
(2) Emission Level= Reading Level+Probe Factor +Cable Loss.
(3)EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77

d is the measurement distance in 3 meters
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Frequency: 5180
(Ilz\/lraqz.) Ant.Pol. Le\I/EerITE(IJISI;IJOVn/m) Limit 3m(dBuV/m) Margin (dB)
H/V PK AV PK AV PK AV
8298.10 \Y 51.39 35.67 74 54 -22.61 -18.33
11032.55 \Y 56.99 40.27 74 54 -17.01 -13.73
17994.90 \Y 65.07 43.65 74 54 -8.93 -10.35
7023.95 H 51.04 35.09 74 54 -22.96 -18.91
11863.00 H 56.32 40.34 74 54 -17.68 -13.66
17982.15 H 65.19 42.89 74 54 -8.81 -11.11
Frequency: 5200
Emission _ .
(I;Arﬁﬁz) Ant.Pol. Level(dBuV/m) Limit 3m(dBuV/m) Margin (dB)
H/V PK AV PK AV PK AV
8383.95 V 51.18 36.04 74 54 -22.82 -17.96
12101.85 V 56.52 40.76 74 54 -17.48 -13.24
17936.25 V 65.97 43.16 74 54 -8.03 -10.84
7414.95 H 52.76 35.14 74 54 -21.24 -18.86
11149.85 H 55.81 40.08 74 54 -18.19 -13.92
17994.90 H 64.58 43.31 74 54 -9.42 -10.69
Frequency: 5240
Emission . .
(I;Arﬁﬁz) Ant.Pol. Level(dBuV/m) Limit 3m(dBuV/m) Margin (dB)
H/IV PK AV PK AV PK AV
7052.00 V 51.80 35.63 74 54 -22.20 -18.37
10514.90 V 55.61 40.28 74 54 -18.39 -13.72
17999.15 V 66.01 43.34 74 54 -7.99 -10.66
7002.70 H 51.04 34.55 74 54 -22.96 -19.45
12339.85 H 57.04 40.29 74 54 -16.96 -13.71
17973.65 H 65.81 43.47 74 54 -8.19 -10.53

Note: (1) All Readings are Peak Value (VBW=3MHz) and Peak Value (VBW=10Hz).
(2) Emission Level= Reading Level+Correct Factor +Cable Loss.
(3) Correct Factor= Ant_F + Cab_L - Preamp
(4) The reading of emissions are attenuated more than 20dB below the permissible limits or
the field strength is too small to be measured.
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® [XUndesirable radiated Undesirable radiated Spurious Emission in Band Edge

Test mode: 802.11a Frequency(MHz): 5180
S AntPol. (553 Sltgeor:?;h) E.lR.P Limit (dBm)
= z e imi m Verdict
(MHz) H/IV (dBuV/m) (dBm)
5142.800 H 59.81 -35.39 -27 Pass
5149.300 \Y 60.28 -34.92 -27 Pass
Test mode: 802.11a Frequency(MHz): 5240
Freq. Ant.Pol. (;:g\lls Sltg%rl‘ggh) EIRP Limit (dBm)
= z e imit (dBm Verdict
(MH2) HIV (dBuV/m) (dBm)
5350.700 H 62.2 -33 -27 Pass
5355.100 V 60.74 -34.46 -27 Pass
Note: (1) All Readings are Peak Value (VBW=3MHz) and Peak Value (VBW=10Hz).
(2) Emission Level= Reading Level+Correct Factor +Cable Loss.
(3) Correct Factor=Ant_F + Cab_L - Preamp
(4) EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
d is the measurement distance in 3 meters
Test mode: 802.11a Frequency(MHz): 5180
Frequency Polarity PK(dBuV/m) Limit 3m AV(dBuV/m) Limit 3m
(MHz) (VBW=3MHz) (dBuV/m) (VBW=10Hz) (dBuV/m)
5142.800 )Y 59.81 74 39.63 54
5149.300 H 60.28 74 40.28 54
Test mode: 802.11a Frequency(MHz): 5240
Frequency Polarity PK(dBuV/m) Limit 3m AV(dBuV/m) Limit 3m
(MHz) (VBW=3MHz) (dBuV/m) (VBW=10Hz) (dBuv/m)
5350.700 V 62.20 74 41.68 54
5355.100 H 60.74 74 40.52 54
Note:

(1) All Readings are Peak Value (VBW=3MHZz) and Peak Value (VBW=10Hz).
(2) Emission Level= Reading Level+Correct Factor +Cable Loss.

(3) Correct Factor=Ant_F + Cab_L - Preamp

(4)Data of measurement within this frequency range shown “ -- ” in the table above means

the reading of emissions are attenuated more than 20dB below the permissible limits or
the field strength is too small to be measured.
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100.0 dBuV/m

Limit1: —
Limit2: —_—

5100.000 5105.00 5110.00 5115.00 5120.00 5125.00 5130.00 5135.00 514000 5150.00 MH=z

100.0 dBuV/m

Limit1: —
Limit2: —_

5100.000 5105.00 5110.00 5115.00 5120.00 5126.00 5130.00 5135.00 514000 5150.00 MH=z
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B [X]For Undesirable radiated Spurious Emission in U-NII -3
All the modes 802.11a/n/ac has been tested and the worst result 802.11a recorded as below:
® [XlUndesirable radiated Spurious Emission Above 1GHz (1GHz to 40GHz)

Test mode: 802.11a Frequency(MHz): 5745

Freq. Ant.Pol. Field Strength E.LR.P .

(Mqu) HV (dBuV/mg)J (dBm) Limit (dBm) | Over(dB)
7046.90 V 51.32 -43.88 -27 -16.88
12412.10 V 56.27 -38.93 -27 -11.93
17966.00 V 65.38 -29.82 -27 -2.82
7887.55 H 51.36 -43.84 -27 -16.84
11667.50 H 56.04 -39.16 -27 -12.16
17973.65 H 65.19 -30.01 -27 -3.01

Test mode: 802.11a Frequency(MHz): 5785

Freq. Ant.Pol. Field Strength E.LR.P -

M qu) HIV (dBuV/m? (dBm) UGN O 1E)
7164.20 \% 51.18 -44.02 -27 -17.02
12263.35 V 56.07 -39.13 -27 -12.13
17969.40 V 65.14 -30.06 -27 -3.06
7887.55 H 51.36 -43.84 -27 -16.84
11667.50 H 56.04 -39.16 -27 -12.16
17973.65 H 65.19 -30.01 -27 -3.01

Test mode: 802.11a Frequency(MHz): 5825

Freq. Ant.Pol. Field Strength E.LR.P -

M qu) HIV (dBuV/mg)J (dBm) LEEdBm) | Over(dB)
8080.50 \Y 51.74 -43.46 -27 -16.46
11710.00 \Y 56.51 -38.69 -27 -11.69
17996.60 \Y 65.26 -29.94 -27 -2.94
7834.85 H 51.48 -43.72 -27 -16.72
11042.75 H 55.84 -39.36 -27 -12.36
17994.05 H 65.67 -29.53 -27 -2.53

Note: (1) All Readings are Peak Value (VBW=3MHz) and AV Value (VBW=10Hz).
(2) Emission Level= Reading Level+Probe Factor +Cable Loss.
(3)EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77

d is the measurement distance in 3 meters
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Frequency: 802.11a Frequency(MHz): 5745
Freq. | AntPol. Emission Limit 3m(dBuV/m) Margin (dB)
(MH2) Level(dBuV/m)
H/V PK AV PK AV PK AV
7046.90 \Y 51.32 34.69 74 54 -22.68 -19.31
12412.10 \Y 56.27 40.21 74 54 -17.73 -13.79
17966.00 \Y 65.38 42.87 74 54 -8.62 -11.13
7887.55 H 51.36 35.63 74 54 -22.64 -18.37
11667.50 H 56.04 41.01 74 54 -17.96 -12.99
17973.65 H 65.19 43.08 74 54 -8.81 -10.92
Frequency: 802.11a Frequency(MHz): 5785
Freq. Ant.Pol. SltE Limit 3m(dBuVv/m) Margin (dB)
(MH2) Level(dBuV/m)
H/V PK AV PK AV PK AV
7164.20 \Y 51.18 35.26 74 54 -22.82 -18.74
12263.35 V 56.07 40.66 74 54 -17.93 -13.34
17969.40 \Y 65.14 43.04 74 54 -8.86 -10.96
7887.55 H 51.36 35.64 74 54 -22.64 -18.36
11667.50 H 56.04 40.14 74 54 -17.96 -13.86
17973.65 H 65.19 43.69 74 54 -8.81 -10.31
Frequency: 802.11a Frequency(MHz): 5825
Freq. Ant.Pol. Sl Limit 3m(dBuV/m) Margin (dB)
(MH2) Level(dBuV/m)
H/V PK AV PK AV PK AV
8080.50 V 51.74 35.27 74 54 -22.26 -18.73
11710.00 \Y 56.51 40.15 74 54 -17.49 -13.85
17996.60 \Y 65.26 43.26 74 54 -8.74 -10.74
7834.85 H 51.48 35.32 74 54 -22.52 -18.68
11042.75 H 55.84 40.16 74 54 -18.16 -13.84
17994.05 H 65.67 43.22 74 54 -8.33 -10.78

Note: (1) All Readings are Peak Value (VBW=3MHz) and Peak Value (VBW=10Hz).
(2) Emission Level= Reading Level+Correct Factor +Cable Loss.
(3) Correct Factor= Ant_F + Cab_L - Preamp
(4) The reading of emissions are attenuated more than 20dB below the permissible limits or
the field strength is too small to be measured.
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® [XlUndesirable radiated Spurious Emission in band edge

Test mode: 802.11a Frequency: 5745
Freq. Ant.Pol. (E:g\'/s ng%r}‘gflh) EIRP oty
= z e imit (dBm Verdict
(MHz) HIV (dBuV/m) (dBm)
5716.375 Vv 60.70 -34.50 14.59 PASS
5716.375 H 60.68 -34.52 14.59 PASS
Test mode: 802.11a Frequency: 5825
N Ant.pol. (QE\LS Slt:)eor:?;h) EIRP Limit (dBm)
= z imi m Verdict
(MHz) HIV (dBuV/m) (dBm)
5850.5 \Y 60.51 -34.69 26.78 PASS
5858.25 H 60.02 -35.18 14.69 PASS

Note: (1) All Readings are Peak Value (VBW=3MHz) and Peak Value (VBW=10H2z).
(2) Emission Level= Reading Level+Correct Factor +Cable Loss.
(3) Correct Factor=Ant_F + Cab_L - Preamp
(4) EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77
d is the measurement distance in 3 meters
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® Undesirable radiated Spurious Emission below 1GHz (30MHz to 1GHz)
All the modes 802.11a/n/ac has been tested and the worst result 802.11ac recorded as below:

80.0  dBuv/m
Limit1: —
Margin: —_—
70
60
50
f
%
40 F T I‘
5 b
« y
20
10
0.0
30000 40 50 60 70 (MHz) 300 400 500 GO0 700 1000000
Site 3m Charnber #1 Polarization: Horizontal Tem perature: Ms5c
Limit (REJFCC PART 15 CLASS B FPower, Dc24% Humidity: 45 %
Mode W IFl 95 5180MHZ
Note:
Reading Correct  Measure- Antenna  Tahle
Mo. Mk.  Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuy o8 dBuvim dBuim dB Detector cm degree  Comment
1 124 0065 4729  -1439 32.90 4380 -1060 QF
2 1433890 8137 -1427 37.10 4380 -640 QF
3 2722776 44 .37 -10.28 34.09 46.00 1191 QF
4 * 3891842 47 .37 -677 40.60 4600 -540 QF
i} 65 1144 36.54 -3A1 32.93 4600 -13.07 QF
&3 8752470 34 .04 176 35.80 4600 -10.20 QF
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80.0 dBul/m
Limirl:- —_—
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30,000 40 50 60 7O 80 MHz) 300 400 500 GO0 700 1000 000
Site 3m Chamber #1 Polarization:  Vertical Tem perature: Msc
Limit; (REJFCC PART 15 CLASS B Power, DC 24y Humidity: 43 %
mMode W IFl G 51830MHL
Mote:
Reading Correct  Measure- o Antenna  Tahle
Mo. Mk.  Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuy o8 dBuvim dBuim dB Detector cm degree  Comment
1 49 5545 3916 1211 2703 4000 -1293 QF
2 TE6.5790 3350 -1442 25.08 4000 -14.92  QF
3 1594 2783 4339 -1380 29.49 43580 1401 QP
4 2721883 4404 -1029 33.78 46.00 -12.25 QP
5 * 3886728 47 87 -6.78 41.09 46.00 -4.91 QP
G 8752470 37.90 176 3966 4600 -6.34 G
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80.0 dBul/m
Limit1:- —_—
Margin: —
70
&0
50
|
40 | 1 5
) Wm‘“
20
10
0.0
30,000 40 50 60 70 80 [MHz) 300 400 H00 600 JOO 1000000
Site 3m Chamber #1 Polarization:  Vertical Tem perature: 29.5¢C
Lirmit: (REJFCC PART 15 CLASS B Power DG 24y Humidity: 48 %
ModeWIFl 55 5200MHZ
Mote:
Reading Correct  Measure- L Antenna  Tahle
MO. MK, Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuy o8 dBuim dBuvIm dB Detector G degree Comiment
1 49 5328 4086  -12.12 28.74 4000 -11.26 QP
2 180 9341 4251  -1379 28.72 4380 1478 QP
3 330.3396 46.97 -8.25 38.72 46.00 -7.28 QP
4 388.6728 45.55 -6.78 38.77 46.00 -7.23 QF
a 4801065 44.04 -248 38.56 46.00 -7.44 QF
6 * 8752470 37.84 176 39.60 46.00 -640 QP
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80.0  dBuM/m
Limit1: —_—
Margin: J—
70
60
50
| | [l
40 | 1 | 5 3 | T G
a0 4NM“M¢NJJﬁWMJW
20
10
0.0
30000 40 50 60 70D 8O (MHz) 300 400 500 GO0 700  1000.000
Site 3m Charnber #1 FPolarization.  Horzontal Tem perature: 295¢C
Limit (REFCC PART 158 CLASS B Power, DC 24y Humidity: 45 %
ModeWIFl 55 5200MHZ
MNote;
Reading Correct  Measure- Antenna  Tahle
Mo. Mk, Fregq.  Level Factor  ment  Limit  Owver Height Degree
MHz dBuy B dBuvim dBuim dB Detector cm degree  Comment
1 142 3868 21.02  -14.32 36.70 43580 -680 QP
2 271.9198 4595 -1030 35.66 46.00 -10.34 QP
3 330.1943 44 95 -8.26 36.72 46.00 -928 QP
4 * 3885024 48.95 -6.79 42.16 46.00 -3.84 QP
i} 4861087 4234 -585 36.49 46.00 -9.81 QP
53 B875.2470 34.19 176 35.95 46.00 -10.05 QP
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80.0  dBV/m
Limit1: —
Margin: J—
70
60
50
[
40 I 5 | 3 %
[ 1
. l,
20
10
0.0
30000 40 50 6D 70 &0 MHz 300 400 500 600 700 1000.000
Site 3m Chamber #1 Folarization: Horizontal Tempetaturs:  29.5C
Limit; (REJFCC PART 158 CLASS B Power. DC 24y Humidity: 48 %
ModeWIFl 5G 5240MHZ
M ote:
Reading Correct Measure- Antenna  Tahle
Mo. Mk Freg.  Level Factor  ment  Limit  Ower Height Degree
MHZ dBuy dB dBuyYim dBuNIm dB Detector cm degree  Comment
1 125.0065 4706 -1439 3267 4350 1083 QP
2 * 1433890 8117 1427 IEB0 4350 -6E0 QP
3 271.9198 4935 -1030 39.08 45.00 -6.93 QF
4 368.9192 44 .69 =725 37.44 46.00 -5.56 QF
] 268.1144 37.56 -3 61 3395 45.00 -12.05 QP
g 875.2470 35.26 176 3702 4500 -893 QP
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80.0 dBul/m
Limirl:- —_—
Margin:
FLL
LH1]
50 r
5
40 I E
3
3o
20
10
0.0
30,000 40 50 60 70 80 [MHz1 300 400 500 GO0 o0 1000000
Site 3m Chamber #1 Polarization.  Verdecal Tem perature: 25¢
Limit (REJFCC PART 15 CLASS B Power DG 24 Hurmidity: 48 %
Mode:WIF 5G 5240MHZ
Mote:
IQEE!DHI"IQ Correct  Measure- o Antenna  Tahble
Mo. Mk, Fregq.  Level Factor  ment  Limit  Owver Height Degree
MHz dBuy o8 dBuim dBuvIim dB Detectar M degree  Comment
1 495762 4210 1211 2999 4000 -10.01 QF
2 1497480 4233 -1379 2854 4350 -1496 OQF
3 2716815 4465 -1032 3433 4600 -1167 OQF
4 | 3299055 4865 -B26 4035 4600 -561 QP
5 * 3879320 4782  -681 4101 4600 -493 QP
6 | 08260438 37.83 226 4009 46.00 -591 QP
Undesirable radiated Spurious Emission below 30MHz (9KHz to 30MHz)
Freq Level Over Limit
5 Remark
(MH2) (dBuVv) (dB)
- - - See Note
Note:
The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Distance extrapolation factor = 40 log (specific distance / test distance) (dB);
Limit line = specific limits (dBuV) + distance extrapolation factor.
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8.6 POWER LINE CONDUCTED EMISSIONS

8.6.1 Applicable Standard
According to FCC Part 15.207(a)
8.6.2 Conformance Limit

Conducted Emission Limit

Frequency(MHZz) Quasi-peak Average
0.15-0.5 66-56 56-46
0.5-5.0 56 46
5.0-30.0 60 50

Note: 1. The lower limit shall apply at the transition frequencies
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to
0.50MHz.

8.6.3 Test Configuration
Test according to clause 6.3 conducted emission test setup
8.6.4 Test Procedure

The EUT was placed on a table which is 0.8m above ground plane.
Maximum procedure was performed on the highest emissions to ensure EUT compliance.
Repeat above procedures until all frequency measured were complete.

8.6.5 Test Results

Not Applicable
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8.7 ANTENNA APPLICATION

8.7.1 Antenna Requirement

Standard

Requirement

FCC CRF Part 15.203

An intentional radiator shall be designed to ensure that no antenna other
than that furnished by the responsible party shall be used with the
device. The use of a permanently attached antenna or of an antenna
that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section. The
manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited. This requirement does not apply to carrier
current devices or to devices operated under the provisions of §15.211,
§15.213, §15.217, 815.219, or §15.221. Further, this requirement does
not apply to intentional radiators that must be professionally installed,
such as perimeter protection systems and some field disturbance
sensors, or to other intentional radiators which, in accordance with
815.31(d), must be measured at the installation site. However, the
installer shall be responsible for ensuring that the proper antenna is
employed so that the limits in this part are not exceeded.

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6dBi.

8.7.2 Result

PASS.

. The EUT has antennas: an External Antennna for WIFI 5G, the antenna gain is 2 dBi;
Note: [] Antennas use a permanently attached antenna which is not replaceable.

X Not using a standard antenna jack or electrical connector for antenna replacement
[] The antenna has to be professionally installed (please provide method of installation)

Which in accordance to section 15.203, please refer to the internal photos.
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Frequency(MHz) Ant_F(dB) Cab_L(dB) Preamp(dB) Correct Factor(dB)
0.009 20.6 0.03 \ 20.63
0.15 20.7 0.1 \ 20.8

1 20.9 0.15 \ 21.05
10 20.1 0.28 \ 20.38
30 18.8 0.45 \ 19.25
30 11.7 0.62 27.9 -15.58
100 125 1.02 27.8 -14.28

300 12.9 1.91 27.5 -12.69

600 19.2 2.92 27 -4.88

800 21.1 3.54 26.6 -1.96
1000 22.3 4.17 26.2 0.27
1000 25.6 1.76 41.4 -14.04
3000 28.9 3.27 43.2 -11.03
5000 31.1 4.2 44.6 -9.3
8000 36.2 5.95 44.7 -2.55
10000 38.4 6.3 43.9 0.8
12000 38.5 7.14 42.3 3.34
15000 40.2 8.15 41.4 6.95
18000 45.4 9.02 41.3 13.12
18000 37.9 1.81 47.9 -8.19
21000 37.9 1.95 48.7 -8.85
25000 39.3 2.01 42.8 -1.49
28000 39.6 2.16 46.0 -4.24
31000 41.2 2.24 44.5 -1.06
34000 415 2.29 46.6 -2.81
37000 43.8 2.30 46.4 -0.3
40000 43.2 2.50 42.2 3.5

--------- END OF REPORT --------
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